-®
A Textron Company

Service Parts Manual
ELECTRIC POWERED VEHICLE

634464-BE

ISSUED AUGUST 2013 REVISED SEPTEMBER 2019






SERVICE PARTS MANUAL
48V ELECTRIC POWERED GOLF CARS

TXT FLEET
TXT FREEDOM

TXT SHUTTLE 2+2

STARTING MODEL YEAR 2014

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.
E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor,
manufacturer or lead smelter for recycling. For neutralized spills, place residue in acid-
resistant containers with absorbent material, sand or earth and dispose of in accordance
with local, state and federal regulations for acid and lead compounds. Contact local and/or
state environmental officials regarding disposal information.

Page ii



SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . .. e \
AC CELERAT OR . . . A
BATTERY CHARGER. . . . e e B
B O DY . C
BODY - FRONT . . . Cc-1
BODY - MID SECTION . . .ottt e e e C-5
BODY - REAR . ..o cC-7
BODY - ACCESSORIES. . ..o e e Cc-11
BRAKES . . D
ELECT RIC AL . E
ELECTRONIC SPEED CONTROL . . .. e e e e F
FRONT SUSPENSION AND STEERING . . .. ... e e G
MO T OR .. H
REAR AXLE . o J
REAR SUSPENSION . .. e K
SEATING . . . e L
SEATING - CONVERTIBLE CARRIER . ... e L-1
SEATING AND BAG HOLDER - GOLF CAR. . .. .. e L-11
TOW B AR . M
PERMANENT . o M-1
CASUAL . M-5
WEATHER PROTECTION .. e e e N
WHEELS AND TIRES . . . oo e e e e P

Page iii



N[O =)

Page iv

Service Parts Manual




This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Left hand illustration page . '
(continued on right hand page Parts list (continued on
if required) rear of page if required)

Page v



1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation
on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part
depicted is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
05 JACOBSEN ORANGE 105 JACOBSEN ORANGE (WITH LIGHTS)
11 BLACK 111 BLACK (WITH LIGHTS)
17 LIGHT BEIGE 119 PATRIOT BLUE PEARL (WITH LIGHTS)
18 MUSHROOM 120 INFERNO RED METALLIC (WITH LIGHTS)
19 PATRIOT BLUE PEARL 126 STEEL BLUE PEARL (WITH LIGHTS)
20 INFERNO RED METALLIC 131 METALLIC CHARCOAL (WITH LIGHTS)
26 STEEL BLUE PEARL 135 SAFETY YELLOW (WITH LIGHTS)
31 METALLIC CHARCOAL 136 IVORY (WITH LIGHTS)
35 SAFETY YELLOW 137 FOREST GREEN (WITH LIGHTS)
36 IVORY 138 BRIGHT WHITE (WITH LIGHTS)
37 FOREST GREEN 139 FLAME RED (WITH LIGHTS)
38 BRIGHT WHITE 141 ELECTRIC BLUE (WITH LIGHTS)
39 FLAME RED 142 PLATINUM (WITH LIGHTS)
41 ELECTRIC BLUE 143 BURGUNDY (WITH LIGHTS)
42 PLATINUM 144 ALMOND (WITH LIGHTS)
43 BURGUNDY 151 SUNBURST ORANGE (WITH LIGHTS)
44 ALMOND 152 BRITISH RACING GREEN (WITH LIGHTS)
51 SUNBURST ORANGE 174 BARLEY GOLD (WITH LIGHTS)
52 BRITISH RACING GREEN 175 OASIS GREEN (WITH LIGHTS)
74 BARLEY GOLD 176 JAVA BROWN (WITH LIGHTS)

75 OASIS GREEN
76 JAVA BROWN
A5 OCEAN GRAY

Page vii



o PEDAL BOX ASSEMBLY includes items 3 - 43

To Harness
from
Direction
Selector

Page A-1




@ ACCELERATOR PEDAL ASSEMBLY includes items 32 - 35

To Harness

from

Direction
Selector

Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 43)....c.coiniininrninerneneneeens 1
2
3 PEDAL BOX AND COVER .....cooviiiiieririireeineeeseeese e 1
4 INDUCTIVE THROTTLE SENSOR........coiiiiiiiininiiieisisieeeisieie e, 1
5 SELF THREADING NUT, 3/16"......cuitiiiieieieiiieieisiee e 2
6
7 PLUNGER SLEEVE .....cuiiiiiiiiieieiiic sttt 1
8 PLUNGER .......coiuiiitiieieiiteieieteie ettt 1
9 PLUNGER CAM......ocoiiiiiiiiiiieiieiei et 1
10
11 ACCELERATOR ROD ...ttt 1
12 HEX NUT, 5/16" = 24 ..ot 1
13 10385G4 CLEVIS YOKE (ADJUSTABLE) ..ottt 1
14 SPRING RETAINER, 3/8" ..ottt 1
15 COMPRESSION SPRING ....cooiiiiiiiiieiitieteesieie e 1
16 ACCELERATOR ROD BUSHING .....cocvtiiiiiirineeininsiniseseeeesseseseesseesens 1
17 SPRING RETAINER, 1/2" ..ottt 1
18
19
20 MICRO SWITCH ...ooiiiieiiieiiee e 1
21 TORX PAN HEAD PLASTITE SCREW, #4 - 20 X 5/8" LG ....cccocovervreenenee. 2
22
23 B 3 WIRING HARNESS (PEDAL BOX ASSEMBLY) ..o 1
24
25
26 PHILLIPS TRUSS HEAD MACHINE SCREW (SS), #8 - 32 X 3/4" LG .... 2
27
28 ACCELERATOR PEDAL BRACKET ....c.cooviiiiiiiiieieiceieie e 1
29 PHILLIPS PAN HEAD SCREW, #8 - 16 X 1/2" LG ....ccvovevevericreieeeane, 4
30

Page A-3



.?sku=613163
.?sku=25853G01
.?sku=25854G01
.?sku=00983G01
.?sku=25857G01
.?sku=28443G01
.?sku=28444G01
.?sku=73332G01
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=25861G02
.?sku=01050G01
.?sku=620418
.?sku=00684G6
.?sku=652241G03
.?sku=01051G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)......... 1
32 652824 ACCELERATOR PEDAL ..ottt 1
33
34 ACCELERATOR PEDAL PAD.......coctiiiiiinieieieieeenesesesie e 1
35 OVAL RIVET, 3/8" X 15/32" LG ...cvuvreereeieecinensesesesssesseesssesseenens 6
36
37 NYLON BUSHING ......oooviviiiieieiecceeieieeeie et 3
38 PEDAL PIVOT PIN, 4.87" LG ..coveeeeeeecereneenisesiseseesessesesse e 1
39 12064G8 PUSH NUT, 9/32" L.D. ..ottt 1
40
41 CLEVIS PIN, 5/16" X 13/16" LG ...cucvveiieieeeiricieeeineeieieise e 1
42
43 COTTER PIN, 3/32" X 3/4" LG c.eevveveieieeeeieieeeieies e 1
44
45 HEX HEAD FLANGE BOLT, 5/16" - 18 X .8" LG..c.ceviueieieieirireieiseieseieeens 4
46 PEDAL PIVOT COVER ..ottt 1

Page A-4


.?sku=25799G03
.?sku=27512G01
.?sku=16409G1
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=10387G3
.?sku=00715G2
.?sku=70135G01

Page B-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5

DESCRIPTION QTY.
1 635669 48V BATTERY CHARGER, 3 METER CORD ...cvveiieeeee et 1
2 635670 48V BATTERY CHARGER, 5.5 METER CORD ....cooteioee et 1
3 505834 NYLON CLAMP, 36" (NOT ILLUSTRATED) .....ccoveveviiireesicieesieeevee e 1

Page B-2


.?sku=635669
.?sku=635670
.?sku=605834

Front of Vehicle

@ ON-BOARD CHARGER ASSEMBLY includes items 13 - 17

;
%

W

Page B-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 22419 WORLD CHARGER, 48V, 3 METER CORD ......cccouiuiriinnineneenennenseeseneenenn. 1
2 WORLD CHARGER, 48V, 5.5 METER CORD ......c.cocovviieiniinineiseenseenseinens. 1
3 NYLON CLAMP, 36" (NOT ILLUSTRATED) ......coovvreiiinrinieieinsieieieiseiensnnnns 2
4
5
6 : 0 FLANGED LOCK NUT, 1/4" = 20 ...t 2
7
8 CHARGER INTERLOCK JUMPER.......ccitiiiiririiiininieeieise e 1
9 17618G NYLON CLAMP .....ocooiiitiieeeieiei ittt ss st 3
10
11
12 G 3 ON-BOARD CHARGER ASSEMBLY (INCLUDES ITEMS 13 - 17) .....ccouu..... 1
13 CHARGER BRACKET ...ttt 1
14 632744 ON-BOARD CHARGER, 48V ......ciiiiiiirieinicieesesisiseeeessseseessseessseeees 1
15 16705G3 TRUSS HEAD MACHINE SCREW (SS), 1/4" - 20 X 3/4" LG ...c.cevevnnnee. 4
16 FLANGED LOCK NUT, 2/4" = 20 ...ocuiiiiiieieinieieieieeeieesisee e 4
17 AC CORD, SHIELDED, 6’ 7" LG ..cveviriieieiiieieieiee e 1

Page B-4


.?sku=622419
.?sku=622667
.?sku=605834
.?sku=800706
.?sku=631543
.?sku=17618G1
.?sku=638578
.?sku=637104
.?sku=632744
.?sku=11027G2
.?sku=600462G03

o IP ASSEMBLY includes items 2 - 6

SPLASH GUARD,FRONT-KIT
includes items 59 - 61

SPLASHGUARD HARDWARE KIT
includes item 62

Cowl Shown
For reference

Page C-1




Page C-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 IP ASSEMBLY (INCLUDES ITEMS 2 = 6)....ccurviicieiiceieieeeeeie e 1
2 628010 IP ASSEMBLY WITH COMPARTMENT ....c.ocvoiuimiricieieeeeieie s 1
3 BALL HOLDER (DRIVER SIDE) ......oovriiiieisieieeeese s 1
4 BALL HOLDER (PASSENGER SIDE)........ccccouiuiiriiieieirieeiesieieie e, 1
5 00614G3 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 15 X 3/8" LG .................. 4
6 'J’ TYPE SPEED NUT, #8 - 15 X 198" LG.....cooiiiiiiieiiecieeeeeeeeeans 5
7
8 CUP HOLDER ...ttt 1
9 TRIM ..ottt 2
10 1055G01 RIVET, 3/16" X .985" DIA.........otiuieieeieieeeieeie e 11
11 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG .......cccceevvne.. 5
12 525240 SAFETY LABEL. ..ottt 1
13
14
15
16 619730GOXX| COWL (see COLOR CODES in HOW TO USE $€ction)..........c..cccevviureennnne 1
17 RIVET, 3/16" X 985" DIA.....c.coiiuiieiieeieieieeeie e 7
18 RIVET (SS), 3/16" X 70" ..ottt 2
19
20 RATCHET RIVET, .25" X 887" ...ttt 2
21
22 619730G1XX| COWL WITH OPENINGS FOR LIGHTS

(see COLOR CODES in HOW TO USE S€CtioN).........cccoovvrvrireieeieicirieinnnn. 1
23
24
25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG ....cc.oovorveereieiereeeeinne. 2
26 FLAT WASHER, 5/16" ......iiuiueiriticeeineeeeeisiseseee e 2
27 VINYL TAPE ..ottt en e 2
28 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG ... 4
29 FLAT WASHER, 5/16" .....ouviiieieeie et 4
30
31 FRONT SHIELD ...ttt 1

Page C-3



.?sku=628017
.?sku=628010
.?sku=641632G01
.?sku=641632G02
.?sku=71364G02
.?sku=628023
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=608290
.?sku=625240
.?sku=71055G01
.?sku=71055G01
.?sku=10570G11
.?sku=16816G2
.?sku=00571G2
.?sku=71781G02
.?sku=71056G01
.?sku=00570G2
.?sku=624607

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
32 B27769 SHIELD BRACKET ...ttt 1
33 FRONT SHIELD BRACE .......ooouiviiieieieiicee e 2
34 LOCK NUT, 1/4" = 20 ...ttt 2
35 HEX WASHER HEAD SCREW, 1/4" = 20 X 11/16" LG ...c.ovoveveieiricieeieceieas 4
36 RIVET, 3/16" X 45" LG ...cuivieireiieieieeeeseissse et 2
37 FLAT WASHER, 1/4" ..ottt 2
38 D 5 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG ....ovuveeeeieiieeieieeieeieee e 2
39
40 E-Z-GO NAMEPLATE ..ottt 1
41
42 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) .......oouruiieiieieieireieiiens 1
43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2).........coceveveirireiennn, 1
44
45 534329 BUMPER ASSEMBLY ..ottt 1
46 BUMPER BRAGCE ...ttt 1
47 BUMPER SUPPORT WELDMENT .....couiiiiiiiiiiieisinecieieieeeieeeseee e 1
48 SOCKET HEAD TAPPING SCREW.........cccoiiiiiriiieieiieieisieeeie e 3
49 FLAT WASHER (SS), 1/4" ..ot 3
50 RIVET, 3/16" X 985" DIA ...ttt ss e eenses 2
51 LOCK NUT, 7/18" = 14 ... 5
52 D0463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG ...ouvvueiriiieceeeese e 5
53 GLOVE BOX (DRIVER/PASSENGER SIDE)..........cccoiueiriiieieieiieeieiseseeieines 1
54 GLOVE BOX (DRIVER SIDE)......cocoiiuiuririiicirininieeesineeeeeieeseseeeessseseseesessseeeeens 1
55 GLOVE BOX (PASSENGER SIDE) ..ottt 1
56 634299 JACK NICKLAUS NAMEPLATE ......ooouiiiiiiiieeineieieieeie e 1
57 ARNOLD PALMER NAMEPLATE ......cooooiiueiiiieeieiseesieieissssesesessssess s 1
58 p56539 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) .....ccevvvriiennns. 1
59 651127G01 SPLASH GUARD (DRIVER SIDE) ......covuiieiieieieieeieieeisseessiesiesse oo 1
60 SPLASH GUARD (PASSENGER SIDE) .....c.cooviiiiririiieieieecieeieeeie e, 1
61 p56649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62)..........ccoeu..... 1
62 6816G1 RATCHET RIVET, .25" X .680" ......covuiuieeieieiiesieieiseieseeie e 4

Page C-4


.?sku=627769
.?sku=70725G02
.?sku=14390G4
.?sku=01038G01
.?sku=15058G1
.?sku=16469G1
.?sku=00414G6
.?sku=606405
.?sku=627561
.?sku=627562
.?sku=634329
.?sku=625208
.?sku=625202
.?sku=627568
.?sku=627565
.?sku=71055G01
.?sku=00734G1
.?sku=00463G11
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=634297
.?sku=656538
.?sku=651127G01
.?sku=651127G02
.?sku=656649
.?sku=16816G1

Page C-5




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 UPPER FLOORPAN .......oooitiiiiiiiiiiieieieeeie st 1
2 LOWER FLOORPAN .....c.otmiieiiiiieeieieieie et 1
3 ACCESS COVER......coiuiiiiiiiiirineiete ettt 1
4 RIVET (ALUMINUM), 3/16" X 9/16" LG .....evveieeeereenceneressessssesesseneseensseenennes 16
5 FLOORMAT ..ottt ettt 1
6 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) .....ccccovovveiieiicicieiens 1
7 RATCHET RIVET, .25" X 680" .....cuuuiieieiricieieesieicieiseeseee e sseseeeeseeenes 3
8
9 SEAT FRAME .....oooiiiiiiieiieete ettt 1
10 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG.......cooovveeeerireieie s 4
1 BATTERY RACK WELDMENT ..ottt 1
12
13
14 SPLASH PANEL......oiiiiiiiiieieie ettt 2
15 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG....c.ouevurveeiieieieieeiseeeeinns 8
16 CORROSION PATCH (NOT ILLUSTRATED) ......cocviuiieieeieieeeeieeieieeee s 2
17
18 FENDER LINER (PASSENGER SIDE)......c.coviuiieiiieieieceieieseeeieiseese s 1
19 FENDER LINER (DRIVER SIDE) .....cccuiiiiiiiiritiieirineceeise s 1
20 RATCHET FASTENER, 1/4" X 3/4" LG.....cooeveeveeeerieeieiesieeeese e, 8
21
22
23 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG .....coovvveieieeeieeeieee e, 2
24 00559G8 FLAT WASHER, 5/8".......oouiuioeieeieeeieseeieeiesse s 2
25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ....ovuieieieeieieieieie e 2
26 11098G6 LOCK NUT, 5/16" = 18 ..o 2

Page C-6


.?sku=641260
.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=637535G01
.?sku=637535G02
.?sku=16816G1
.?sku=70441G01
.?sku=00715G2
.?sku=00715G2
.?sku=652254G03
.?sku=70244G05
.?sku=00715G2
.?sku=00715G2
.?sku=72910G01
.?sku=635054G02
.?sku=635054G01
.?sku=16816G2
.?sku=70200G01

o REAR BODY (WITHOUT TAILLIGHTS) includes item 3

e REAR BODY (WITH TAILLIGHTS) includes item 3

Page C-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.

1 625272G0XX| REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3)

(see COLOR CODES in HOW TO USE section) ........ccccceeiiiiieeeeiiiiee e, 1
2 625272G1XX| REARBODY (WITH TAILLIGHTS) (INCLUDES ITEM 3)

(see COLOR CODES in HOW TO USE section) ........cccceeeiiiiiiiee e 1
3 524374 BAGWELL LINER ........ouiuiiiiiieiiieie e 1
4 RIVET (SS), 5/32" X 9/16" LG....cvvieeeciieinceireeinesinesesesesss e sessssessseenenes 5
5 RIVET (SS), 3/16" X .70" LG....vuivieieieeeeeiieie et 4
6 10570G12 RIVET (SS), 1/4" X 9/16" LG....cuieieeieieieeeieieeseeeie et 2
7 PLASTIC RIVET, 1/4" X 1" LG ..t 2
8 ACCESS COVER ..ot 1
9 D1107G01 PAN HEAD TORX SCREW, #8 X .63" LG .....coovrieirieieicereiseeieseeseiseeene 5
10 SEAT HINGE PLATE ..ottt 2
11 RATCHET FASTENER, 1/4" X 3/4" LG.....ouieeveeeeirieeieeeeieeieeieeseie e 2
12
13
14
15 695282 REAR BUMPER ..ottt 1
16 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG .....cuoviieieieeeeeeeieeeeee e 4
17 FLAT WASHER, 5/16"......cuiuieireieiseieieiseessissse et 4
18 BUMPER PLUG .......coomiiiiieeie ettt 4
19 14601G17 RIVET (ALUMINUM), 3/16" X 9/168" LG .....covevrririiieeieieieieie e 4
20
21
22 71456G01 REAR BUMPER (2+2) ..ottt 1
23 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ..o 2
24 'S’ TYPE NUT RETAINER, 1/4" = 20.....iuiuiiiiieirieeieieieeeeseeeie s 2
25 REAR BUMPER (2+2) ..ottt 1
26
27 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) .......ccccooveieiiiriieininns 1
28 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE).........c.ccceoevunnnne, 1
29 BLACK RIVET (ALUMINUM), 3/18" ......ocvuiieieernireineinseesseeeessesssesssessesssessens 4
30 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG .......c.oeveuririrrireirnnnes 4

Page C-8


.?sku=624374
.?sku=10570G10
.?sku=10570G11
.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=71609G01
.?sku=16816G2
.?sku=71102G01
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01
.?sku=71102G01
.?sku=71102G01
.?sku=71554G01
.?sku=71451G02
.?sku=615239
.?sku=617333
.?sku=15058G6
.?sku=634161

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 B01476 LOCK NUT, MB = 1ottt 4
32 SPACER, 5/16"......cooiuiuieeieieieeieee s 4
33
34
35 DECAL (FLEET) cu.tiieiteiiciete ettt 2
36
37 DECAL (FREEDOM) ......oiriiiiincieeceee s seesssssessesssssssssesneens 2
38 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED).....c.otuimieieiieieie et 1
39 : 3 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2)

(NOT ILLUSTRATED).......ovuieieiecieieie s 1
40 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2).......cccoouvueieinnnsn. 1
41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) .................... 1
42
43 DECAL, 242 ..ottt 2
44
45 GOLDEN BEAR DECAL ..ottt 2
46 UMBRELLA DECAL. ...ttt 2
47
48 RATCHET RIVET, .25" X 887" .....oiiueuiircieieinesceeiseseseeeesees et 6
49 625210 REAR SCUFF PAD (DRIVER SIDE) ........cooiuiieiirieieceeeeie e 1
50 525211 REAR SCUFF PAD (PASSENGER SIDE).........cccosiuiiiiieieieieieieeeeeeeene. 1

Page C-9


.?sku=601476
.?sku=23726G4
.?sku=613478
.?sku=614386
.?sku=625244
.?sku=625246
.?sku=627563
.?sku=627564
.?sku=614453
.?sku=604847
.?sku=604850
.?sku=16816G2
.?sku=625210
.?sku=625211

BODY - REAR

Notes:

Service Parts Manual Page C-10




o FOOTREST ASSEMBLY includes items 2 - 6

Items 1 - 14 are for use on =
convertible carrier models only T

| Tol
e

VIEWED FROM
FRONT OF
VEHICLE 5 -

Convertible Carrier

Page C-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6)....c.cooviuiiiieiiecieiienne. 1
2 FOOTREST ..ottt 1
3 END CAP, 3/4" ...ttt 2
4 END CAP, 1" ottt 2
5 510630 WARNING LABEL ..ottt 1
6 640652 FOOTREST GRIPTAPE ..ottt 1
7 RUBBER FLOOR MAT ...ttt eeses s 1
8 VERTICAL FRAME SUPPORT (DRIVER SIDE) ........cooviiieieiniiecieinieeeieeenes 1
9 VERTICAL FRAME SUPPORT (PASSENGER SIDE)........ccccoeviiiieieirieieinns 1
10 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG ....vvvvreieieeieeieeeeeeeeeee e, 2
1 FLAT WASHER, 3/8"......iiueeirieieieieeeteieiee et 10
12 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG.....ovueveereiceeceeie e 2
13 LOCK NUT, 3/8" = 16 ...ttt 6
14 D g HEX HEAD BOLT, 3/8" = 16 X 1" LG ....covvoieeeeieieieie e 2
15
16
17 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) ....cooviviieiieiennne 1
18 TWO BAG ATTACHMENT ....oooviiiiiiiceie e 1
19 KNOB, 3/8" = 16 X 1 1/2" LG ..eeiiieieieieecieeeisecieieeesceeesees e 1
20 TEFLON WASHER, 5/16" ......oovieieeieeieeecesee e 1
21 SUPPORT BRACKET .....vuiiiiiaiieietsitieieeseesseesss et 1

Page C-12


.?sku=70361G01
.?sku=70633G01
.?sku=19859G1
.?sku=19853G1
.?sku=610630
.?sku=70362G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=00769G2
.?sku=11098G5
.?sku=00426G8
.?sku=75183G01
.?sku=75188G01
.?sku=22238G2
.?sku=17255G1
.?sku=75187G01

e SIDE BASKET KIT (ONE) includes items 23 - 25
@ SIDE BASKET KIT (TWO) includes items 27 - 29

@ CENTER BASKET KIT includes items 32 - 35

SIDE
BASKET
KIT

CLUB & BALL WASHER KIT

[ ———

CLUB & BALL WASHER KIT includes items 45 - 48

SAND BOTTLE DIVOT REPAIR KIT
—— \

—

Reinforcing Plate
(Part of Holder)

CENTER BASKET KIT

Page C-13




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
22 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25)............ 1
23 SIDE BASKET ..ottt 1
24 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG...ecvivcueeiriceeeeesieeeeieeeeeeseee e 3
25 FLAT WASHER (SS), /4" ..ot sseeneesesees 3
26 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29)........... 1
27 SIDE BASKET ...ttt 2
28 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG...vcvvceeeeirececieiseeeeeieeeeeeseeeeeeeeens 6
29 FLAT WASHER (SS), 1/4" ..ottt 6
30
31 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35).....cccceiiieieiicieieieeeinnns 1
32 75461G01 CENTER BASKET ....oomiiiiiiieie ettt 1
33 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG......oooveevreeereereseeieee e 2
34 FLAT WASHER (SS), 1/4" ...t 2
35 D1105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG ...ovvvvreieieieieieieieeeieeieeinias 2
36
37
38
39
40
41
42
43
44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) .......cccceoovveruriennn. 1
45 * CLUB & BALLWASHER ......coovuiiiiieieieieicee e 1
46 * CLUB & BALL WASHER WELDMENT ........ooviiiiiieicieieieie e, 1
47 * HEX HEAD BOLT, 1/4" = 20 X 3/4" LG.....coooveeeeeeieisieieieeeeee s 2
48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG ........... 3
49
50 SAND BOTTLE HOLDER ......ocuiiiiiiieiieieieiseeieie et 1
51 600612 SAND BOTTLE ..ottt 1
52 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED).........cccovveviririnnn. 1



.?sku=75007G01
.?sku=75460G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=75007G03
.?sku=75460G01
.?sku=75460G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=75003G02
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00793G2
.?sku=00793G2
.?sku=00793G2
.?sku=01105G01
.?sku=627900
.?sku=28660G01
.?sku=614191

MESSAGE
HOLDER

d%/ Front of Vehicle

BOX COOLER
AND BRACKET

@ COOLER KIT includes items 57 - 59

Front of Vehicle

FOR VEHICLES MANUFACTURED
BEFORE FEBRUARY 19, 2017

Page C-15




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
53 : g MESSAGE HOLDER .....oooiumiiiiiaiiiieeie e 1
54 MESSAGE HOLDER, DOUBLE...........ocouiiiieieiicieieieie e 1
55
56 COOLER KIT (INCLUDES ITEMS 57 - 59)

(FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) ........ 1
57 B 5 BEVERAGE COOLER ..ot 1
58 B34154 COOLER BRACKET ..ottt 1
59 1102G01 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG....c.ovuieeieiieeeeieiseieeeieieeieeeiniees 3
60
61
62 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 66).........cceueuirrirerrnireieeneeenene. 1
63 RAKE HANDLE ......ouiiiiciieicte et 1
64 RAKE ...ttt ettt 1
65 SPACER ...ttt 1
66 D0130G4 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG ........c........ 1
67 00989G06 SQUARE HEAD BOLT, 1/4" = 20 X 3/4" LG ..o, 2
68 11027G2 LOCK NUT, 1/4" = 20 ....ovoeeeieieieie e 2
69 25885G01 RAKE HOLDER .....oouiiitiiiicie et 1

Page C-16


.?sku=609308
.?sku=617613
.?sku=634319
.?sku=601366
.?sku=634154
.?sku=71102G01
.?sku=14735G1
.?sku=14736G2
.?sku=14737G1
.?sku=14934G1
.?sku=00130G8

©
(&)
[s2]
(]
%)
£
2
0
(0]
°
=}
©
£
E
X
>
<
o
[
I
0
<

FOUR BAG ATTACHMENT KIT

@ FOUR BAG ATTACHMENT KIT includes items 71 - 87
ASH TRAY

Page C-17



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
70 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) ...c.coovivereiennen. 1
71 * TOP ASSEMBLY ...ttt 1
72 * BOTTOM ASSEMBLY .....oooviiiaieiiieieie et 1
73 CLEVIS PIN, 5/16" X 1 1/8" LG ...evieirreeeeeeerineiresseneneeseseeseseeneeesensesenaens 1
74 P8129G01 PUSH NUT, 5/16" ...t 1
75 CLEVIS PIN, 5/16" X 1 1/8" LG ...ovviieeeieieeeeeie e 1
76 CLEVIS PIN, 5/16" X 1/2" LG ...evteeuiieiecieesieeieeeise e 2
77 00559G8 FLAT WASHER, 5/16" .......ocvivieieieieeeeiee st 3
78 PUSH NUT, 5/16" ...t 3
79 CLEVIS PIN, 3/8" X 1 1/4" LG ..o 2
80 FLAT WASHER, 3/8" ...ttt 2
81 PUSH NUT, 3/8" ...ttt 2
82 RUBBER BUMPER ..ottt 2
83 RIVET, B/16" ...ttt 2
84 FLAT WASHER, #10 ... 2
85
86
87 75130G01 WARNING LABEL ....oooooiiiiieiicicie et 1
88
89
90
91
92 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) .....cocuovimiureriineieeeineeeeineseeeeeeeees 1
93 27731G01 ASH TRAY ..ottt 1
94 27736G01 GASKET ..ottt 1
95 BRACKET ...ttt st 1
96 D0106G4 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG.....coovvrieieeieeeienns 4
97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED)..........cocevueverirriirinnen. 1
98 SOLAR PANEL HARNESS (NOT ILLUSTRATED) ......covuririiieiieeeenieeene. 1
99 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED)........cc.cco.rvenecn. 1
100 | 259286 SOLAR PANEL (NOT ILLUSTRATED) ....c..ouiuiiirrieieeieie e 1



.?sku=75335G01
.?sku=17651G2
.?sku=17651G2
.?sku=28129G01
.?sku=28129G01
.?sku=17651G2
.?sku=17651G2
.?sku=17651G3
.?sku=28129G01
.?sku=28129G01
.?sku=17651G1
.?sku=00560G1
.?sku=28129G02
.?sku=13728G1
.?sku=14601G1
.?sku=00559G5
.?sku=75109G03
.?sku=75108G02
.?sku=00106G6
.?sku=625920
.?sku=625921
.?sku=625922
.?sku=625926




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.

101 | 58509 COOLER KIT (INCLUDES ITEMS 102 - 104)

(FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) ............ 1
102 BEVERAGE COOLER......c.cooiiieieiiieieieieie et 1
103 | [B58508 COOLER BRACKET ...ttt 1
104 | 59159 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG......coooververeereeeeierieeieieie e 2
105
106
107 SAND BUCKET KIT (INCLUDES ITEMS 108 - 111)

(FLEET & FREEDOM) ...ttt 1
108 | 62248 SAND BUCKET ..ottt 1
109 | [p58508 BRACKET ..ottt 1
110 | B59155 TRUSS HEAD TORX SCREW, 1/4" - 20 X 3/4" LG ....covvrieieieireiein. 2
111 SCOOP.......ooeieeeeie e 1

Page C-20


.?sku=658509
.?sku=658503
.?sku=658506
.?sku=658506
.?sku=659155
.?sku=659155
.?sku=664402
.?sku=662248
.?sku=658506
.?sku=658506
.?sku=659155
.?sku=659155
.?sku=74848G01

a BRAKE PEDAL ASSEMBLY W/O BRAKE LIGHTS includes items 2 - 10

@ COMPENSATOR ASSEMBLY includes items 112 - 121

Page D-1




TOP PULL

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 55 - 60, 63
@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73 @ ?

o
Tension Pin K @ 7 ,

Adjuster Assembly

e T

(7

Page D-2



BOTTOM PULL

@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 55 - 60, 63
@ BRAKE ASSEMBLY (PASSENGER SIDE) includes items 55 - 60, 64

0 BRAKE DRUM ASSEMBLY includes items 72 & 73

Adjuster Assembly

e T
=

G
i,

Page D-3




@ BRAKE PEDAL ASSEMBLY (WITH LIGHTS) includes items 84 - 110

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10) 1.vttutteiieeisisesses s 1
2 TORSION SPRING .....oviiiiiieiicie et 2
3 PIVOT PIN .ottt 1
4 PUSHNUT, 5/16" ....covevieteieiiseisieiee et 2
5 BRAKE PEDAL ......oooviiiiiieieiiieie et 1
6 PARK BRAKE PEDAL.........coeviiiiiieiiiiieieieeeieies s 1
7
8 SERVICE BRAKE PAD ..ottt 1
9 PARK BRAKE PEDAL PAD..........ccouiiiiiiiiieieiesieeie e 1
10 OVAL RIVET, 3/16" X 7/16" LG ...ceveiiciieeieieeeieeeie e 9
11
12 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG ..cocvevviieieieiereieseeie e, 1
13 ACETAL FLANGED BUSHING.......c.ccoivitiiiiieieiieeieieiseeieissesseis s 2
14 TORSION SPRING ...ttt ettt ettt nseeaes 1
15 FLAT WASHER, 3/8" ..ottt 1
16 LOCK NUT, 3/8" = 16 ..eueureeereieeieseieeeeeesseeseesesssesesessssesssesssesssse s sssessnsens 1
17
18 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) ......cccevevverrerreeee. 1
19
20 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED)........c..cecvveurerrenn. AR
21
22
23
24 BRAKE COMPENSATOR BUMPER ........oovuiiiiiiiieiieieeiseeieis e 2
25 524690 BRAKE CABLE (DRIVER SIDE), 37.06" .....c.ooiiireinireenereineseeneseenseensseeeeeaens 1
26 BRAKE CABLE (PASSENGER SIDE), 46.81" .....cccceootiuinieininireieeeiseeeeeeeens 1
27
28 RETAINING RING (SS), 13/32"....viiireieiieieieisiieieieiseeie s 4
29
30 CLEVIS PIN, 5/16" X 13/16" LG ....veveviriiiieeieieiiesenesisieieese e 3
31 COTTER PIN, 3/32" X 3/4" LG .euveeeeeeieneneeeeseseseeeesesseseseessessssesssssssssessseens 3

Page D-5


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=652251G03
.?sku=652253G03
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=28083G01
.?sku=624690
.?sku=624691
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 KICK-OFF LINK w....ovviiictetes et 1
35 NYLON BUSHING ..ottt snenenenes 2
36 TEFLON WASHER, 3/8" .....ottuiereieieeneisensseesseses s sssssnneesnns 2
37 00559G8 FLAT WASHER, 5/16".......cooiiuiieeiieeecie st 2
38 COTTER PIN, 3/32" X 3/4" LG...otuiueeiieieeeineeeeisiee s 2
39 KICK-OFF CAM PIVOT .....ootiiiiiiimiiinieeneenesseseseisss s sessssesssssssssesssesnsseennes 1
40 10097G8 FLANGED BEARING ..ottt sss s sseensnes 2
41 KICK-OFF CAM, PARK BRAKE ........c.cooiuiiiiiiiieieiiiseieiesssse s 1
42 SETSCREW, 1/4" - 20 X 1/2" LG ...ouiieiiieieisieeieieeeeeie e 2
43 SPACER, 1.25" LG ..ottt 1
44

45 ADJUSTABLE BUMPER ......cocviiiiiiiiiiiie ettt st 1
46 LOCK NUT, 5/16" = L18....eieiieieeireesieis ettt 1
47

48 CATCH BRACKET ..ottt 1
49 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG w..cvcvvvirereiieeeieieeee e 2
50 LOCK NUT (SS), 1/4" = 20 ..ottt e 2
51

52

53 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63).......... 1
54 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) . 1
55 BRAKE SHOE, LEADING .....cocoouiiiiiiieieieicie e 2
56 12412 BRAKE SHOE, TRAILING .....c.cvutiitmriiieireieereseensseiseseiseseiseees s 2
57 DUST COVER ...ttt 1
58 512415 BRAKE SPRING, BOTTOM ..ottt 1
59 BRAKE SPRING, TOP ..ottt 1
60 6 5 SHOE CLAMP ..ottt 2
61

62

Page D-6


.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 6512418 GEAR ADJUSTER (DRIVER SIDE)......ccoiuiiiirinirrininninereensieinseeneseeseeenens 1
64 GEAR ADJUSTER (PASSENGER SIDE) ......cooiuiiiiieiniieineieineeeseieeseieeeens 1
65
66
67 HEX HEAD BOLT, 5/16" - 24 X 1" LGo.voviveveiiieieieiieeeeeeee e 8
68 LOCK NUT, 5/16" = 24 ..o 8
69 FLAT WASHER, L/4" ...ttt 2
70
71 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73)...coicurieinininineenns 2
72 BRAKE DRUM ...ttt 1
73 LUG BOLT, 1/2" - 20 X 1 3/16" LG c.vevveeerieneinesiseeieieiee e 4
74
75
76 FLAT WASHER, 1 3/8" O.D. ..ottt 2
77 CASTELLATED NUT, 5/8" = 18.....cutuivirireieiriniieiniissieneeseseisesess e, 2
78 10387G COTTER PIN, 1/8" X 1 1/2" LG ..ureireieeeeeeeeeseeesseese e sessseeenns 2
79
80 6 3 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccoiiiririiinieinieeeeeeens 1
81 52249 BRAKE CABLE BRACKET (DRIVER SIDE) .....c.ooiiuiiiieieieieieieeesee s 1
82
83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 84 = 110) ...uvtuiieieiieesieeseeieeeie e 1
84 BRAKE PEDAL ...ttt 1
85 PARK BRAKE PEDAL ..ottt 1
86
87 SERVICE BRAKE PAD .......ooiuiiiiieieiieie et 1
88 PARK BRAKE PAD ..ottt 1
89 OVAL RIVET, 3/16" X 7/16" LG ...eucveeeiireieieiereesisie e 9
90
91 SERVICE BRAKE PEDAL PLATE ......c.oeviiivitiiiieieeieie e, 1
92 PIVOT PIN Lottt 1
93 TORSION SPRING ..ottt 2

Page D-7



.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=15485G1
.?sku=19186G1
.?sku=18500G2
.?sku=19862G1
.?sku=15487G1
.?sku=612928
.?sku=10387G1
.?sku=652248
.?sku=652249
.?sku=652791G03
.?sku=652253G03
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=652820
.?sku=70682G01
.?sku=70681G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |ndicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 PUSHNUT, 5/16" ....ovieiveiiieieieiseese et 2
95 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG..c.coovvvveiiecieieieeciee 4
96 RUBBER NUT, #10 = 24 ....ooooviiiieieieeeeeeeeee e 2
97 552355 BRAKE PEDAL SPACER ....c.cviiiiteieiiiiisiseeieiee et 2
98 CONICAL SPRING ...ttt 2
99 14390G10 LOCK NUT, #10 = 24.....oieiiiieeieieeeeeneee e 2
100 | 10606G8 MICRO SWITCH ...ttt 1
101 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG ...coevvvireererecenee 2
102 FLAT WASHER, #10 ..ocvieeieiceeeieieceise s 2
103 FLAT WASHER, #6 .....ocuiiiiiiieeesicesisie s sse s 4
104 LOCK WASHER, #6 .....ouiiuiiiniiseieieineseisiei st 2
105 HEX NUT, #6 = 32 ....cuiiieiiieeieise ettt 2
106 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6...........cccc...... 2
107 | D0642G8 FLAT WASHER, 5/16" ..ot 2
108 FASTON TAB.......coiiiiiitieteteieteist ettt 2
109 WIRE HARNESS, BRAKE LIGHT ...ccviiiiiiiriiiieiiteieiseeieise e 1
110 NYLON CLAMP ...ttt 2
111 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) ..ccoveiirinnn. 1
112 HEX NUT, 1/4" =20....0cuiieeeieiiiieeeieee e 2
113 HEX NUT, 5/16" = 24 ....cuiiiieieieieceeisi e 1
114 EQUALIZER BRACKET ..ottt 1
115 FLAT WASHER, 5/16" ......ooiueiiiiieieiiicieie e 2
116 ACCELERATOR ROD BUSHING, 2" LG....cootiiiiriiecieinicicinieesesieeseeneens 1
117 TUBE ¢ttt 1
118 COMPRESSION SPRING ....c.cutiiiiiiiinenceeseinsseseseessssessss e 1
119 | B 3 BRAKE YOKE ...ttt 1
120 HEX LOCK NUT, 5/16" = 24 ..ot 1
121 COMPENSATOR ROD LINK ....otuiiiriireeeneeneneesessesssensseesesessseesseeesnees 1

Page D-8


.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557

For Freedom & Shuttle 2+2

For Vehicles With Onboard Charger

For Vehicles With Onboard Charger

Page E-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 618594 BATTERY, 8V ....eteiiiireietseiesse ettt nennis ansenens 6
2 618595 BATTERY, 8V (HYDROLINK)......coiuiiriiriiieriieiieieiseses et 6
3
4
5 614381 BATTERY, 8V - T890 (HYDROLINK) .....ccvuieirririerneeieeneessseseeseesseessseseeneens 6
6 614015 BATTERY, 8V = T890.......iuiuiiriiireiseieieste sttt st 6
7
8
9 TIE DOWN BOLT ..ottt e 2
10 61286 BATTERY RETAINER .....ouiiiiireiiieieseieississse et 1
11 LOCK NUT, 5/16" = 18....vvieieiriieeeieieieie e 2
12 6 AWG WIRE, BLUE, 380MM (15") ...covuiuririiieerenieieieise et 4
13 6 AWG WIRE, BLUE, 150MM (5.90") ...cvrteiireiririeieesiseeieieiss e 1
14 HEX NUT, 5/16" = 18 ....ueieieeeciiseereseeneseiesseesssessssse s eesssesssssessseesssesssseenees 12
15 NYLON CLAMP ...ttt AR
16
17 F-N-R SWITCH oot 1
18 F-N-R SWITCH HOLDER ......cviviiiiiiiiriiicieisieie s 1
19 18436G RIVET (PLASTIC) .ottt 2
20 LOCK WASHER, SILICON BRONZE, 5/16" .......c.ccceeirireeeiniireininieeeieeneeneees 2
21 HEX NUT (BRASS), 5/16" = 18 ....cvvuiuieiiicieisieieieie et 2
22 SPEED SENSOR, 48V ......coiuiueiiiiieieiiieieiissisies et 1
23 RETAINING RING ......cocviiiiiiteiicicieieeeee et 1
24 LOCK WASHER (SILICON BRONZE), 1/4"......c.ecviiiriririsinieeinsssinsseesesennnnes 2
25 FLANGED LOCK NUT, 1/4" = 20 ..cctucueeeneereseeneseenesenessessssessssessseessssenssesnsnes 2
26 RIVET (SS), 3/16" X .70" ..ottt 1
27 TWISTED CABLE CLAMP .....cooiiiieiieeteieteeeeie et 1
28 RIVET (ALUMINUM), 3/16"

(FOR TXT FLEET ONLY) ..ottt 4
29 513304 CHARGER RECEPTACLE, DELTA - Q, 48V ...oooiiiiiiieieieiseiseiseeeeessee e, 1
30 * CHARGER HARNESS ......ooiiiriiiicieeisits s 1

Page E-2


.?sku=01101G01
.?sku=612867
.?sku=11027G1
.?sku=613236
.?sku=613237
.?sku=00702G2
.?sku=17618G1
.?sku=624514G01
.?sku=628027
.?sku=18436G1
.?sku=00993G01
.?sku=28418G01
.?sku=620422
.?sku=73277G01
.?sku=00993G02
.?sku=28418G02
.?sku=10570G11
.?sku=27327G02
.?sku=71055G01
.?sku=613304

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

31
32 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG...ovueireerereenereineeineseeeeeeeeeessseeeseeens 2
33 FLANGED HEX NUT, 5/16" - 18....ccvuiueireieiriiniseineeensseinseessssesssesseessssesseeees 2
34
35
36 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG...covvevevieeereeieeeieieieee s 4
37 HEX HEAD BOLT, 1/4" - 20 X 190" LG...cooviuieerrereieenireeneseeseseeseseesseeseseeesseeees 4
38 COVER PLATE

(R a3 e = == @] N T 1
39
40 BATTERY TERMINAL COVER........cooiviiiiiieieieieieieeeee e 6
41 RECEPTACLE COVER

(FOR TXT FREEDOM & SHUTTLE 24+2) ....oooveeevereeeeeeeeeees e, 1
42 76122 TROJAN HAND PUMP KIT ..ooiiriieieeeeseeisesesesieeseesesssessese e esesnssessssesenes 1

Page E-3



.?sku=11027G1
.?sku=71102G01
.?sku=71102G03
.?sku=73173G02
.?sku=606947
.?sku=666066
.?sku=676122

ELECTRICAL

Notes:

Service Parts Manual

Page E-4




Reverse Buzzer

12V Power Outlet

Front of Vehicle
Part of Frame

o® < 2

@ DC/DC CONVERTER KIT includes items 70 - 78

Page E-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
50 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) .....c.cvveinenene 1
51 33639GXX KEY SWITCH (WITH LIGHTS) oottt 1
52 KEY SWITCH.....oiieiieiiiceeietee et 1
53 KEY SWITCH (GROUP KEYS).....cuiiiiieiiiieiissiseseiseieissie et 1
54 D0568GE LOCK WASHER, 3/4" ..ot nsnoe 1
55 17137G1 FACE NUT, 3/4" = 20 ...eiuieieeieieiseiese st 1
56 DECAL (CENTER COMPARTMENT WITH LIGHTS) ..o, 1
57 REVERSE WARNING BUZZER (CONTINUOUS TONE).........cccoviiirireinnnes 1
58 RIVET, 5/32" DIA ...ttt 2
59 DECAL (CENTER COMPARTMENT, KEY SWITCH, ON - OFF) .......cccoo..... 1
60 CENTER COMPARTMENT ....cotiiiiiieiiicie sttt 1
61 CENTER COMPARTMENT WITH SOC......coiiuiiiiiininiieieisinieeeisiee e, 1
62 STATE OF CHARGE METER (SOC)....cuiiuiiririiieisireeieieisseieie e 1
63 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED)......ccoteiienirirereereeeene. 1
64 DECAL (CENTER COMPARTMENT WITH LIGHTS AND SOC)........cccceouue... 1
65 6 3 DECAL (CENTER COMPARTMENT, ON - OFF AND SOC)........cccoovirirrinnns 1
66 SOC HARNESS (NOT ILLUSTRATED)......cocitiiireieiiieieineeseie e 1
67 CENTER COMPARTMENT DIVIDER ....covviiiiiieieieiciesee e 1
68 528019 SAFETY LABEL (PVT CONSOLE) .....cuiiiiiiiicieieeetcieese e 1
69 DC/DC CONVERTER KIT (INCLUDES ITEMS 70 - 78) ....ovvveverieceeiereeceans 1
70 00438G6 HEX HEAD BOLT, 5/16" -18 X 3/4" LG...cuvvvvvreererirnreieensieseieinsisssesnenees 2
71 532185 DC/DC CONVERTER .....cutimiiieineieineieensssensssissss st 1
72 TAPPING SCREW, #10 - 32 X 3/4" LG ....ovvriirieieieieee e 4
73 DC/DC CONVERTER BRACKET ...ttt 1
74 DC/DC CONVERTER HARNESS .......cooiiiiiiiieiieinsieee e 1
75 RATCHET RIVET, .187" X .550 ...cucuiiuieeiiereieiseeisieisseseiessesesesssssesesnns 1
76 NYLON CLAMP ..ottt 3
77 FLAT WASHER, /4" ..ottt 2
78 11098G6 LOCK NUT, 5/16" = 18 ...eereiecriseieenesseseessesssssesseessessssssessessssssesssssennes 2
79 B 3 CENTER COMPARTMENT WITH USB ..ottt 1
80 658062 CENTER COMPARTMENT WITH SOC AND USB.......ccoveiiiriiieieiseisieinene 1

Page E-6


.?sku=18027G1
.?sku=18602G1
.?sku=17955G1
.?sku=00568G6
.?sku=625242
.?sku=613271
.?sku=01041G01
.?sku=625267
.?sku=628022
.?sku=631104
.?sku=33636G05
.?sku=25978G74
.?sku=625243
.?sku=625268
.?sku=74018G01
.?sku=625224
.?sku=628019
.?sku=605967
.?sku=632185
.?sku=632372
.?sku=633303
.?sku=605888
.?sku=16816G5
.?sku=17618G1
.?sku=01110G01
.?sku=658058

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
81 D0414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG.oueirireeereerereeneseeneseineseessseesseessseeeseeens 2
82 FLAT WASHER, 1/4” ..ottt st 2
83 LOCK NUT, /4" = 20 1.ttt 2
84
85
86 B1539G NYLON CLAMP (NOT ILLUSTRATED) ......cotiuiiiricreineieineseessseessseessseeeeseeees AR
87 557599 ACCESSORY HARNESS (NOT ILLUSTRATED).......cccceiiiviierecreiere e 1
88 SOC JUMPER HARNESS (NOT ILLUSTRATED).......c.covririireieinieieeeeneennen. 1
89 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED).................. 1
920
91
92
93 JUMPER HARNESS, 12V POWER OUTLET ....coovuiiiiiiirieineeieceeseeseseneeeen. 1
94 12V POWER OUTLET ..ottt 1
95 HARNESS, 12V POWER OUTLET ..ot 1
96 RIVET, 3/16" DIA ..ottt st 2
97
98
99
100 USB PORT ..ottt 1
101 USB HARNESS ....cocoiiiiieiiiteieisteie ettt 1
102 JUMPER (YELLOW) 1ottt 1
103 ELECTRONICS BOX ..ottt 1
104 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED) .....ccevvireieireereieireeeeieesseeen. 1
105 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED)......c.ccovsieiirerrieiireieissseseenens 1
106 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED)......ccceviueierieeeieisieeeieneseen, 1
107 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED)......cocoturieiieinerenereesineneneenen. 1
108 KEYSWITCH PLATE ..ottt 1
109

Page E-7



.?sku=00414G6
.?sku=00559G7
.?sku=14390G4
.?sku=31539G1
.?sku=657599
.?sku=634271
.?sku=634272
.?sku=634277
.?sku=71078G01
.?sku=633988
.?sku=71055G01
.?sku=639384
.?sku=635865
.?sku=637381
.?sku=638233
.?sku=670675G01
.?sku=670675G02
.?sku=664519G01
.?sku=664519G02
.?sku=637081G01

ELECTRICAL

Notes:

Service Parts Manual

Page E-8




@ HOUR METER ASSEMBLY KIT includes items 124 - 127, 137

@ HOUR METER ASSEMBLY includes items 128 - 130

Turn Signal Switch

Passenger Side
Seat Support

@ TURN SIGNAL SWITCH KIT includes items 132 - 136
@ TURN SIGNAL SWITCH ASSEMBLY includes item 133

Fuse Block

@ FUSE BLOCK includes item 120

Page E-9




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
110 HORN ...ttt 1
111 HORN MOMENTARY SWITCH ....c.coiiiiiiieiiiiieieiieseieeieeeiss s 1
112 HORN SWITCH BOOT ..ottt 1
113 HORN PLATE ...ttt 1
114 RIVET (ALUMINUM), 3/16" X 1" ..oveiieieeieiiseieiee et 2
115 HORN SWITCH CAP AND NUT ...cooviiiiiiiiiicieeceieieisseie s 1
116 HEX HEAD BOLT, 1/4" - 20 X 5/8" LG ...vcvveiveieieieeieieeeie e 1
117 FLAT WASHER, L1/4” ..ottt 1
118 LOCK NUT, /4" = 20 ..ttt 1
119 FUSE BLOCK, 4WAY, 15 A (INCLUDES ITEMS 120) .......cccecovrvrrreiriirrrennnns 1
120 | 636455G23 FUSE, 15A ..ottt 1
121 RIVET (ALUMINUM BLACK) .....vutuiiiiieisieieie e 2
122 FASTON TAB, 90 DEG .....cooviuiiiiiiieieieieieieisee e 1
123 | 75113G02 HOUR METER ASSEMBLY KIT (INCLUDES ITEMS 124 - 127, 137)............ 1
124 PAN HEAD PHILLIPS SCREW,#10 - 24 X 1/2" LG ..covueiceriieieiieeeene. 2
125 LOCK NUT, #10 = 24 ..ottt 2
126 HOUR METER HARNESS

(FOR VEHICLES MANUFACTURED BEFORE OCTOBER 29, 2018) .... 1
127 HOUR METER ASSEMBLY (INCLUDES ITEMS 128 - 130).......c..cecuun... 1
128 HOUR METER ..ottt 1
129 BRACKET ...ttt 1
130 RETAINER CLIP ..ottt 1
131 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 132 - 136).....ccvveurieinnnne. 1
132 | [p1181d TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEMS 133)............... 1
133 FLASHER UNIT ..ottt 1
134 NYLON CLAMP .....coouiiiiiieieiieieieiee sttt 2
135 STEERING COLUMN COVER........oitiiriiiiieiieeisinieeie s 1
136 FLEX LOOM, 3/8" X 8" ...otiuieueieieeneieissssessseissss st 1
137 | 664689 HOUR METER HARNESS

(FOR VEHICLES MANUFACTURED AFTER OCTOBER 29, 2018)........ 1

Page E-10


.?sku=32860G1
.?sku=17318G1
.?sku=27068G01
.?sku=608397
.?sku=71055G01
.?sku=17318G2
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=676066G01
.?sku=15058G6
.?sku=73446G01
.?sku=00379G4
.?sku=14390G10
.?sku=75117G01
.?sku=74720G01
.?sku=620133
.?sku=74716G01
.?sku=74696G01
.?sku=75107G02
.?sku=611810
.?sku=21640G1
.?sku=17618G1
.?sku=20965G3
.?sku=32307G3

@ HEADLIGHT ASSEMBLY, DRIVER SIDE includes items 143 - 149

@ HEADLIGHT ASSEMBLY, PASSENGER SIDE includes items 143 - 148, 150

Headlight
Driver side Shown

Headlight

Passenger side Shown

Rear

Taillight \ /Fender

<{\WHT to BLK from Harness - Both Sides
/ ““BRN to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side
@ BATTERY FILL SYSTEM (TROJAN) includes items 166 - 167 RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)
@ BATTERY FILL SYSTEM (US BAT) includes items 169 - 170

@ TAILLIGHT ASSEMBLY includes item 160

Page E-11




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

141 | B 3 HEADLIGHT ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 143 - 149) .....ouiiiiiineeeneeineeeessees s sessseseenneeens 1
142 | [603328 HEADLIGHT ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 143 - 148, 150) .....cuuiuriereinereeneseeneseessseenseeesssesseeesseeens 1
143 HEADLIGHT BULB.......cviviiiieii et 1
144 TURN SIGNAL BULB ...ttt 1
145 | 608322 BULB RETAINER .....oiuiiriereeeseeseseeseseessss st ssssesssssssessssessssenns 1
146 | B 3 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14MM LG ....cccovovvrrrirrrrnns 1
147 TURN SIGNAL WIRE HARNESS .......c.oiuiiiiiiieieieeeeie et 1
148 | 15459 COLLAR ..ottt 1
149 | 604607 HEADLAMP W/O BULBS (DRIVER SIDE)........ccccotrruniininereeneneenenenennenens. 1
150 | 604609 HEADLAMP W/O BULBS (PASSENGER SIDE) .......cccccovuniuririnieinieeene. 1
151 | 625280 HEADLAMP BEZEL (DRIVER SIDE).......eniuiiniiriniirinieseneseensseinssieeseeseeiennes 1
152 HEADLAMP BEZEL (PASSENGER SIDE) ......ceuiiiiiieiieieinieeeieneeieeeeneees 1
153 | 26275 CLIP 1t 2
154 CLIP ottt 2
155 CLIP oottt 2
156 SELF THREADING NUT, 5 X 10 X 15MM ....ccuiiiiiiiriniieieiniee s, 6
157 TAILLIGHT BEZEL (DRIVER SIDE).......cuituttitreerereeneeeneseenssiseseessseesssessnsenenss 1
158 TAILLIGHT BEZEL (PASSENGER SIDE) .....coviiuiiirieinieineeineseeseseeseseeneeens 1
159 TAILLIGHT ASSEMBLY (INCLUDES ITEM 160) ......cocveviiiecieiicieieieceieinae, 2
160 TAILLIGHT BULB ..ottt 1
161 PAN HEAD PHILLIPS SCREW, #8 X 1 1/2" LG...cvvueiieeeeinenseneeeeenseneneseennens 4
162 TAPPING SCREW, #8 - 18 X .75" LG...ooveveviieeeeiieeieieiseeieie e 8
163 "J" SPEED NUT, #8....oviiiiviicecieieiete et 8
164 RIVET, 3/16" X 9/16" LG ...ouvieiiriieieieieieieieieieiee et 4
165 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 166 - 167) ............ 1
166 MANIFOLD, 8V, TWIST-IN ....cviiiiieieiiieieieisiseieie e 6
167 | FB1445 SNAKE, HYDROLINK ....coiuiiiiiicicieise e 1
168 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 169 - 170)............... 1
169 MANIFOLD, 8V, TWIST-IN ...ocviiiiiiiieiiieieieiseeieieise e 6
170 | FB1445 SNAKE, HYDROLINK ..ottt 1

Page E-12


.?sku=602928
.?sku=603328
.?sku=74004G02
.?sku=676687
.?sku=608328
.?sku=607487
.?sku=615459
.?sku=625280
.?sku=625281
.?sku=626275
.?sku=626276
.?sku=626277
.?sku=71597G01
.?sku=625251
.?sku=625252
.?sku=22288G1
.?sku=21759G1
.?sku=00513G4
.?sku=71425G01
.?sku=71364G02
.?sku=14601G11
.?sku=632275
.?sku=632278
.?sku=614457
.?sku=614457
.?sku=632276
.?sku=632277
.?sku=614457
.?sku=614457

ELECTRICAL

Notes:

Page E-13 Service Parts Manual




ELECTRICAL

Notes:

Service Parts Manual Page E-14



a ELECTRONIC SPEED CONTROL ASSEMBLY
includes items 2 - 12 and 25 - 32

@ COVER ASSEMBLY includes items 14 - 17

10AWG Black
Motor Wire

Page F-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 654737 ELECTRONIC SPEED CONTROL ASSEMBLY, 48V

(INCLUDES ITEMS 2 - 12 AND 25 - 32) ...ciuiiiieeeeineieeeieesseesesseessesssssseeneens 1
2 512632 CONTROLLER, 48V ..ottt 1
3 HEX WASHER HEAD BOLT, 1/4" - 20 X 3/4" LG ....cooeveveiercreereeeiee 3
4 HEAT SINK ..ot 1
5 HEX HEAD BOLT, M8 - 1.25 X 16MM LG ....c.cooviriiriiiieieiicieieeseeneieiene 3
6 D g LOCK WASHER, 5/16" .....cuiuiereiiieiieieiseissiesseisississse s 3
7 00559G8 FLAT WASHER, 5/16" .....oucvieeiiireieiseieieieesie et 3
8 THERMAL MOUNTING PAD ..ottt 1
9 NYLON CLAMP, 15.5" LG (NOT ILLUSTRATED) .....covveiririreieireeicieienns 1
10 POWER WIRE HARNESS, DC .....oovviiiiieiieieieiseeie e 1
11 6 AWG WIRE (BLUE), B75MM ......cooiviverieireieieecieieieeie s, 1
12 20432 6 AWG WIRE (GREEN), 400MM ........cooiuriiiiianieinieieieieseieseseesseesnens 1
13 COVER ASSEMBLY (INCLUDES ITEMS 14 - 17)..ccieiieieeeeeieiei e 1
14 COVER (WITH GASKET) ...ocviiriieieiireie ettt 1
15 B : LABEL (TOW SWITCH)...ovuiiiriiiieiieie et 1
16 TOGGLE SWITCH ..ottt 1
17 SEALED NUT, 15/32" = 32 ...ttt 1
18
19
20 FASTON TAB ..ottt 2
21
22
23
24
25 525805 MAIN HARNESS, 48V .....ocuiiiiimririneineneeneseessseensieessseensessssesssesssesssseneans 1
26 BRACKET ...ttt 1
27 507592 AAWG GREEN WIRE ASSEMBLY, 28" LG ...oovuiiieeireeeniieeneeieeeeeneieenes 1
28 520430 RESISTOR ASSEMBLY, 500 OHM ..ot 1
29 HEX HEAD BOLT, 1/4" - 20 X 5/8" LG...coovvueeririeieieineseieieisiesseeseeeeienene 2
30 FLAT WASHER, L/4" ..ottt 2

Page F-2


.?sku=612632
.?sku=71102G01
.?sku=73471G01
.?sku=73296G01
.?sku=00565G8
.?sku=73190G01
.?sku=31539G1
.?sku=617612
.?sku=620437
.?sku=620432
.?sku=612753
.?sku=73482G01
.?sku=613048
.?sku=633114
.?sku=73139G01
.?sku=73446G01
.?sku=625805
.?sku=73057G02
.?sku=607592
.?sku=620430
.?sku=00414G5
.?sku=01110G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 FLANGED NUT, 1/4" = 20......iuiiuiieieieieseeeeseissse e sseseessesseseenes 2
32 SOLENOID, 48V (INCLUDES ITEMS 33 - 36) ....cocvivieieieirisieeseiseeens 1
33 LOCK NUT, 5/16" = 24 ...oiceceieeicensiesseeeeeesssessieissessse s 2
34 D g LOCK WASHER, 5/16" ......uevuieieireereensiessseseessesssssseessesssessssssnsssssenanes 2
35 LOCK WASHER, #10 .....covuiuiieiiieieieieseie et 2
36 LOCK NUT, #10 = 32, 2
37 COVER ...ttt 1
38 FLAT FENDER WASHER, 1/4" ....c.coiiiiiriiieieieieiees e 1
39 D 0 HEX WASHER HEAD BOLT, 1/4" - 14 X 3/4" LG ...ouoeuvieeieiereiseee e 1

Page F-3



.?sku=11027G2
.?sku=612711
.?sku=00544G4
.?sku=00565G8
.?sku=00565G5
.?sku=00526G4
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6

ELECTRONIC SPEED CONTROL

Notes:

Service Parts Manual

Page F-4




Front of Vehicle

o SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 4 - 13

@ SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 5 - 13, 15

Page G-1



@ TIE ROD ASSEMBLY includes items 24 - 28

@ STEERING COLUMN KIT includes items 80 - 90

FRONT OF VEHICLE

BUILT RIGHT.

RIGHT HERE.

Page G-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 652822 FRONT AXLE ..ottt 1
2
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ..ttt 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) ......ccvviiriienirneeeeensensennneens 1
5 GREASE SEAL ..ottt 1
6 ROLLER BEARING.........coviuiiiieiieisiiie et 2
7 WHEEL HUB ..ottt 1
8 LUG BOLT, 1/2" - 20 X 1 3/16" LG .evveeceerereeeneeneseeneseeseseeseseensseeseseeenes 4
9 12093G1 CASTELLATED NUT, 1" = 14 ..o 1
10 COTTER PIN, 5/32" X 1 3/4" LG...cviieeieieieeeieieieeieieeeeieeie s 1
11 FLANGED BEARING ...ttt 1
12 BEARING ...ttt 1
13 RACE BEARING ......cooviiiiiiiieieiieie ettt 2
14 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 13, 15) ...ttt 1
15 SPINDLE ASSEMBLY (DRIVER SIDE) ..ottt 1
16
17 STEERING WHEEL........ouiuiiiiiiiteiiiee et 1
18 507925 CLIPBOARD ..ottt bbbttt 1
19
20 LOCK NUT, 5/8" = 18 ..ttt 1
21 664789 WARNING LABEL (STEERING WHEEL).....c.cuiiiieieieieineieiesieeississse s 1
22
23 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) ....cocooiiiieniiieieinieieeeienen. 1
24 THREADED ROD, 24" LG ..ottt 1
25 TIE ROD END (LEFT HAND THREADS) .....covuiiiiiiiiiieieieeieieiss e 1
26 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) .......cceevvirireiiecieienens 1
27 TIE ROD END (RIGHT HAND THREADS) ......coiiiiriiieirinieeisise e 1
28 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS)........cccoevuirrenirnerernenens 1
29 LOCK NUT, 7/16" = 14 ..ot 2
30

Page G-3



.?sku=70942G03
.?sku=25146G1
.?sku=11750G2
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=70648G01
.?sku=70749G01
.?sku=51141G1
.?sku=70673G03
.?sku=70742G02
.?sku=602979
.?sku=607925
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 685698 DECAL, MADE IN USA ..ot sses e esssenees 1
32
33 HEX HEAD BOLT 1/2" = 13 X 68" LG...vvvecviiereieieeeeieesee e 2
34 WASHER, 1/2" ...ttt enene s 4
35 KING PIN TUBE ....cuiiiiecieteicieteisi et 2
36 THRUST WASHER (SS), 1" ottt 2
37 14390G6 LOCK NUT, 1/2" = L3ttt 2
38
39
40 SHOCK ABSORBER. ......cveteeteeeeeeeteeeet et ete et et et eeeaeeee et et eee et et eeeeseeereesaeeaeees 2
41
42
43 SHOCK ABSORBER WASHER .......cueiiiiiiieiieieieine e 8
44 RUBBER BUSHING......cctuiitieiitisesie ettt eeenaes 8
45 D 5 HEX NUT, 3/8" = 24 ..ot 4
46 HEX HEAD SCREW, M8 X 1.25 LG ....cuiuiiiiiririieeeieieeieiese e 1
47 D g LOCK WASHER, 5/16" .....cuvuriirireeeinssseeessessissse s issse st sssesssesscns 1
48
49 LEAF SPRING (SEE PART NUMBER ON SPRING)........c.cccooiviiiiiieiereiinnans 2
50 6 3 SPRING PLATE ..ottt ettt 4
51
52 LOCK NUT, 7/16" = 14 ..ottt 11
53 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ...ooovvviiceereeeee e 11
54
55
56
57
58
59
60
61

Page G-4


.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=01055G01
.?sku=00565G8
.?sku=70990G03
.?sku=652258
.?sku=00734G1
.?sku=00463G11

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

62

63

64

65

66

67

68

69

70 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LGu.oovcvevvreieieieeeesieeee s 2
71 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LGu.ocvvveeeereiieeeieeeiee e 1
72 SPACER, L.21" .ottt 2
73 SPACER (SHORT), 0.69"......cuiuiiiriieiiireieieiiese et 1
74 HEX NUT, 7/16" = 14 ...cuviieeieiieee e 1
75 FLAT WASHER, 7/16" .......oiviveiiiieieieeeie et 7
76 LOCK NUT, 7/16" = 14 .ottt ettt 3
77 COVER ...ttt 1
78 RIVET, 3/16" X 1" LG (ALUMINUM) ......covimiieiireieiiieneie s 1
79 STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) ....c.oevvveviririiennnne, 1
80 D 3 LOCK WASHER, 5/16" ..ottt 1
81 HEX HEAD SCREW, M8 X 1.25 LG ...oocurueiiriicieiieieieiseeieie e 1
82 STEERING COLUMN ...oooviiiiiteieiireteiieeie sttt 1
83 STEERING COLUMN BUSHING ......cocuiuiiriiiriiiiiniieieeieieieisisiesseseseneanenes 1
84 SCREW, #6 - 20 X 5/16" LG ....cvveviiieieieiseie e 1
85 STEERING SHAFT ...ttt 1
86 INTERMEDIATE SHAFT ..ottt 1
87 RETAINING RING (INTERNAL)........coevivirireiiiecieieseeeie e, 1
88 RETAINING RING (EXTERNAL) ....cocuiiiiirieiicieeeineeeiee et 1
89 BALL BEARING ..ottt 1
90 WAVE WASHER ......ooouiiiiiriieieiieie ettt 1
91 LOCK WASHER, 3/8" ..ottt 4
92 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG...ovveieireeeeiieeeeeinieiesiseeie e 4

Page G-5



.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=70997G01
.?sku=71055G01
.?sku=70758G05
.?sku=00565G8
.?sku=01055G01
.?sku=70610G03
.?sku=28569G01
.?sku=01022G01
.?sku=70607G01
.?sku=70580G01
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=00879G1
.?sku=01006G01

FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual

Page G-6







When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 RACK AND PINION UNIT (INCLUDES ITEMS 2 - 23) ..cooviiinieiieieieieenn, 1
2 STEERING RACK COVER & BEARING .........ooeuiiiiieieiieciesieie s 1
3
4 * JAM NUT, 172" = 20 ..ottt 1
5 RETAINING RING (EXTERNALY) ....cocoiiiiiiririeieieieieeieises e 1
6 BALL BEARING .....c.oiuiiiiiiiieiet ettt 1
7 PINION ..ottt 1
8 RETAINING RING (INTERNAL) .....cuotiiiiirinieieieieieieee e 1
9 SEAL (PINION) .....cutiiiieteiseeieisi ettt 1
10 STEERING RACK ..ottt 1
11 * SET SCREW, #10 - 32 X .25" LG ..evviriiiciieieiseeesse e 1
12 RACK LOADER ..ottt ettt 1
13 COMPRESSION SPRING ......cooiieiiiiieinieieieiseeieisssieeiss s 1
14 GASKET (RACK LOADER COVER) ......covuiiiiiriieiicieieiseeis s 1
15 652259 COVER (RACK LOADER).......cocuiuiiiiiiinineesineseieses s issse s 1
16 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG ....coovueveiieirieiecieene 2
17 GREASE FITTING (STRAIGHT) ..ot 1
18 74694G01 ROD END (INNER) «...cotuircieiiiieieiseiesse ettt 1
19 RACK BOOT ..ottt ettt 1
20 NYLON CLAMP, 10" ...oiiitiiiieiiieieienietese ettt seeseneeeesene s 1
21 HOSE CLAMP, 181" ..ottt 1
22
23 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25).....c.ccccccvvieeeennn. 1
24 GROMMET ..ottt 1
25 HEX SLOTTED NUT, 7/16" = 20......cuiueiriiieieieieieieiseeieie e 1
26 COTTER PIN, 3/32" X 1" oottt 1

Page G-8


.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2

FRONT SUSPENSION AND STEERING

Notes:

Page G-9 Service Parts Manual




FRONT SUSPENSION AND STEERING

Notes:

Service Parts Manual Page G-10



0 MOTOR 48V includes items 2 - 10

Page H-1




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 524105 MOTOR 48V (INCLUDES ITEMS 2 = 10)....cucuvueeereeeeeeneeenesenenseseseseensseennnees 1
2 COMMUTATOR END HEAD .....cooiiiiiiiieiicieieieeeie s 1
3 ARMATURE .......coiviiiititieieetet sttt 1
4 526172 FRAME AND FIELD ASSEMBLY .....ouoiiiiiiiieiciisieieeeieiee e 1
5 BRUSH BOX ASSEMBLY ....ooviiiiiieiricieieiseeieie s 1
6 BRUSH SPRING ..ottt 4
7 BRUSH AND TERMINAL SERVICE KIT ....coviviiiieieiicieieieeeieieeseee e 1
8 RETAINING RING ....oiuitiiieieieicieie ettt 1
9 BEARING ..ottt 1
10 COVER ..ottt 1
11 RETAINING RING, 1.66" ........ceviiiiieeieiiriieieseseie e 1
12 SPEED SENSOR MAGNET ..ottt 1
13 PAN HEAD TORX SCREW, #10-32 X 1/2" LG ....cvvveirireeeieiieeieisiseeesieseneeeins 1
14 520422 SPEED SENSOR HARNESS ..ottt 1
15 BUMPER SPLINE .....coiuiuiiiiiieieieieteieie s 1
16 524109 O-RING, 1 1/2" O.D X 1 3/8" 1.D..euviviiiiriieeieieieneesesesieieieee e 1

Page H-2


.?sku=624105
.?sku=625886
.?sku=626171
.?sku=626172
.?sku=625884
.?sku=73120G03
.?sku=73120G25
.?sku=73120G06
.?sku=73120G07
.?sku=625885
.?sku=73277G01
.?sku=73328G01
.?sku=01037G02
.?sku=620422
.?sku=24261G1
.?sku=624109

Page J-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) ..cocuoiiiieieinieceeieeeeieas 1
2 AXLE SHAFT (PASSENGER SIDE)......c.coiiiiiiieieiireieieseieieiiseseiesseeens 1
3 AXLE SHAFT (DRIVER SIDE) ....covvieieeieiicieieseeeee s 1
4 520349 DIFFERENTIAL COVER ..ottt 1
5 RUBBER PLUG .....ocuiiitiiiieieiei sttt 1
6 FLANGED BOLT, 5/16" - 18 X 3/4" LG .....ovvrveiiireieiseeeeeieseieieisnsieine 10
7 VENT oottt 1
8 624110 PLUG .ottt 3
9 72763G02 SCUFF GUARD ...ttt seses s ss s sss s sse s 1
10
11 SPLINE BUMPER (SEE ELECTRIC MOTOR) .....cceviiieiiicieieeeeieeseie s 1
12 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG c.vovueveieeeeeeieieeeieeieeesise e 3
13 LOCK WASHER, 1/4" ..ottt 3
14 FLAT WASHER L/4" ..ottt 3

Page J-2


.?sku=73500G01
.?sku=614209
.?sku=614208
.?sku=620348
.?sku=620347
.?sku=15558G1
.?sku=73050G01
.?sku=624110
.?sku=24261G1
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01

Page K-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SHOCK ABSORBER........oiuiiiiriiiieieiieieieiesste s 2
2 SHOCK ABSORBER WASHER .......cveiiiiiieiiiiieieiseeie e 8
3 RUBBER BUSHING, 1" .....oouiiiiiiicieiieeie et 8
4 D0532GH HEX JAM NUT, 3/8" = 24 ..ottt 4
5 10044G0 VINYL CAP ...ttt sttt 4
6 03109 REAR LEAF SPRINGS (REPLACE LEFT & RIGHT SPRINGS

SIMULTANEOUSLY) ¢ttt 2
7 HEAVY DUTY LEAF SPRING.......cccceiiuiviiiiieieieeeeeeie e 2
8 'U'BOLT, 3/8" - 16 X 2" X 2 1/2" LG oot 4
9 FLAT WASHER, 3/8" ...ttt 8
10 LOCK NUT, 3/8" = 16 ...uevviiireieisieieie et 8
11
12 SPLIT STEEL SPACER ....coviiiiiiieitcesieie et 4
13 524030 FLANGED BUSHING, 21.5MM.......cuiiiiriiirineenieincsenessesesensssesssesnsseessseensnes 12
14 652245 SHACKLE PLATE ..ottt 4
15 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ..coveevevereecreieieeeieeieeeie s 4
16 LOCK NUT, 3/8" = 16 ...euuiiiieiieieeie ettt 4
17
18 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG ...vuveeeeeeieieeeieineie e 2
19 LOCK NUT, 3/8" = 16 ....ecvviiceciiieeie et 2

Page K-2


.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=603109
.?sku=74207G03
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

0 FRONT SEAT BACK ASSEMBLY includes items 2 - 7

@ REAR SEAT BACK ASSEMBLY includes items 2 - 7

Front of \ehicle

@ FRONT SEAT BOTTOM ASSEMBLY includes items 20 - 32

@ REAR SEAT BOTTOM ASSEMBLY includes items 20 - 25 and 51 - 59

Front of Vehicle

Page L-1



e

e

o

: M\N_,\ »
[ " N\
- Y "/‘A-

N

(<2]
™

Page L-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-7)..ccoovovieieennnn. 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
2 VINYL SEAT BACK COVER ..o 1
71753G03 OYSTER
71753G02 GREY
71753G04 TAN
71753G05 SPECIAL
3 * FLAT STAPLE .o AR
4 71752G01 PLASTIC SEAT BACK COVER ..o oo, 1
5 545021 SEAT BACK BASE ...t 1
6 D1107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG ....c.cvvoveeeeeeeeeeeeeeeen 4
7 1754G01 FOAM PADDING (SEAT BACK) ..., 1
8 71204G01 HEX HEAD BOLT, 1/4" = 20 X 778" LG...vtueeeeeeeeeeeeeeeeeeeeeee e, 4
9 1027G1 LOCK NUT, 5/16" = 18 .ot ee e 6
10 0113G01 ADJUSTABLE BUMPER ... oo, 4
11 D0560G1 FLAT WASHER, 3/8" ..o e ee e e, 4
12
13
14
15 0364G01 SPACER, 8.45" X 2™ oo 2
16 625525 SEAT BACK SUPPORT ..ottt ettt ettt et eee e, 2
17 D0427G2 HEX HEAD BOLT, 3/8" = 16 X 1" LGt 4
18
19 FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) ................ 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID
20 651541 BUTTON HEAD TORX BOLT, M10- 1.5 X 25MM LG .....ooveeeveeeere. 8
21 * FLAT STAPLE (SS), 3/8" ...ttt e, AR
22 * FLAT STAPLE oo AR
23 1012G01 VINYL TRIM (SEAT BOTTOM) ... 1

Page L-3



.?sku=645021
.?sku=01107G01
.?sku=71754G01
.?sku=11027G1
.?sku=70113G01
.?sku=00560G1
.?sku=70364G01
.?sku=625525
.?sku=00427G2
.?sku=615417
.?sku=71012G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
24 VINYL SEAT BOTTOM COVER ......coiiimiiiiineineieieieie e 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN
71602G05 CUSTOM SOLID
25 FOAM PADDING (SEAT BOTTOM) ...ooviiiiiiceieieeeceiee e 1
26 B17645 HIP RESTRAINT (DRIVER SIDE).......coiuiiueiieiiiriieieieieisieieieeiesees s 1
27 17644 HIP RESTRAINT (PASSENGER SIDE) ......c.coeviriiieieieieieiseieseinies 1
28 NYLON CLAMP (NOT ILLUSTRATED) .......cioiiuiieeeee e, 1
29 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1"LG....cocooeveieiereren. 6
30 SEAT HINGE ..ottt 2
31 SEAT BOTTOM (WOOD) ...ttt 1
32 SOILING SLAB ...ttt 2
33
34
35
36 REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2-7)...ccovuviieieiinnn. 1
71751G03 OYSTER
71751G02 GREY
71751G04 TAN
71751G05 SPECIAL
37
38 REAR SEAT SUPPORT WELDMENT .....oovuiiiiiiiieieieeieeie e 2
39 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG .....ooovveveereeeeeeceeeeeeeseias 2
40 BED LATCH ASSEMBLY ..ottt 1
41 LOCK NUT, #10 = 24 ..ottt 2
42 71204G01 HEX HEAD BOLT, 1/4" = 20 X 7/8" LG ...cvueumeeieeeeeieeieiesieeieee e 12
43 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG ....vuvereeeieeie e 2
44 NYLINER BUSHING, 5" ..ot 4
45 00559G8 FLAT WASHER, 5/18".......ovuioieeieieieecieeeis s 2
46 11098G6 LOCK NUT, 5/18" = 18 ...ttt 2
47
48
49

Page L-4


.?sku=71603G02
.?sku=617645
.?sku=617644
.?sku=17618G1
.?sku=00720G08
.?sku=71610G01
.?sku=645492
.?sku=17074G1
.?sku=625526
.?sku=628906
.?sku=72917G01
.?sku=14390G10
.?sku=00440G4
.?sku=17838G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
50 e REAR SEAT BOTTOM ASSEMBLY
(INCLUDES ITEMS 20 - 25 AND 51 - 59) ....oiiiiiiiiiiicie e 1

74139G03 OYSTER
74139G04 TAN
74139G02 GREY
74139G05 SPECIAL

51 HIP RESTRAINT (DRIVER SIDE) ......cooouiuiuiiiiieirineiceeesieeeee s eeeenen. 1
52 HIP RESTRAINT (PASSENGER SIDE).......c.ovuoiiieicieieeeeieie s, 1
53 76417G01 SEAT BOTTOM (WOOD).......ouuiiiriaiiieiieieieieiessessessesessisss e 1
54 D0661G8 HEX HEAD BOLT, 1/4" = 20 X 1" LG w...cvuiuieireieiieieieiseeesee e 8
55 D1110G01 FLAT WASHER, 1/4" ..ot 8
56 LOCK WASHER, T/4" ..ottt 8
57 NYLON CLAMP (NOT ILLUSTRATED) ..ottt 1
58

59 VINYL TRIM (SEAT BOTTOM) ..ot 1

Page L-5


.?sku=71702G01
.?sku=71701G01
.?sku=00661G8
.?sku=01110G01
.?sku=00664G7
.?sku=17618G1
.?sku=74140G01

SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual Page L-6




@ SEAT BOTTOM ASSEMBLY includes items 17 - 20

SEAT BOTTOM includes items 12 - 16

0 FLIP FLOP

Top of Vehicle

-9

Page L-7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 B34184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9)....cocviuriininnnne, 1
2 B34185 FOOTREST HANDLE WELDMENT ..ottt 1
3
4
5 SQUARE CAP TUBE, 3/4" ..ottt 2
6 DECAL ..ottt 1
7 D 3 HEX HEAD BOLT, 3/8" - 16 X 2" LG....ouivieieeieeiciece e 4
8 FLAT WASHER, 3/8" ..ottt 8
9 1098G5 LOCK NUT (PLASTIC), 3/8" = 16.....cuveieieieiecieieieieieiesee s 4
10
11 FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) ....coovveieiriiiinanes 1

628058G01 OYSTER
628058G03 TAN
628058G04 GREY

12 DECK BOARD ASSEMBLY ..ottt 1
13 6705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" =20 X 1" LG ....covvrivineen. 5
14 17402 SEAT STRAP ...ttt 1
15 D0559G FLAT WASHER, 1/4" ... 1
16 SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20)......ccooeunennnee. 1
632837G01 OYSTER
632837G03 TAN
632837G04 GREY
17 VINYL SEAT BOTTOM ..o 1
615646 OYSTER
615647 TAN
617892 GREY
18 617401 FOAM PADDING (SEAT BOTTOM)......cuiuiiiieieieceieieiseee e, 1
19 SEAT BOTTOM (WOOD)......ciuiriiiecieireeeeesineseeeine e enseeeens 1
20 * FLAT STAPLE (SS), 3/8" ... AR
21 D0427G6 HEX HEAD BOLT, 3/8" = 16 X 1.75" LG ..ot 2
22 D0427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ....cuivieeieeeiieieieeseee e 4
23 D0427G4 HEX HEAD BOLT, 3/8" = 16 X 1.5" LG ...t 6
24 D0428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG ..ooviuiieeieeiee e s 2
25 6705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG....oovvrurrennene. 4

Page L-8


.?sku=634184
.?sku=634185
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=11098G5
.?sku=634190
.?sku=16705G1
.?sku=617402
.?sku=00559G7
.?sku=617401
.?sku=617400
.?sku=00427G6
.?sku=00427G2
.?sku=00427G4
.?sku=00428G8
.?sku=16705G9

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
26 FLAT WASHER, 3/8" ....ooiiiiiiiieie e 24
27 FLAT WASHER, 1/4" ....coooiiiiieeieiee e 4
28 LOCK NUT (PLASTIC), 3/8" = 16....euvuveeerereerereereseeneneeneseeseeeneneens 10
29 FLANGED LOCK NUT, 3/8" = 16 ..ot 4
30 LOCK NUT (PLASTIC), 1/4" = 20.......oeueieeeereeieieeeieeeeeieieieesieieas 4
31 SQUARE CAP TUBE, 1" ...ttt 2
32 D1006GO01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG.....c.vvovereererereceeieinenen 4
33 71204G01 HEX HEAD BOLT, 1/4" = 20 X 7/8" LG.....oovvreieieinisisieiinceseeeens 8
34 B34178 SEAT BACK SUPPORT ...ttt 1
35 634179 FOOTREST WELDMENT ....cootiiiiiieieieiie e 1
36 634175 ARMREST (REAR SEAT).......coiiiiiieeieeieisesess s 2
37 634174 SEAT FRAME SUPPORT ..ottt 2
38 634180 SEAT FRAME WELDMENT .....ouimiiiiiiieieieiseieseieeeie e 1

Page L-9



.?sku=614221
.?sku=00559G7
.?sku=11098G5
.?sku=11027G5
.?sku=14390G4
.?sku=19853G1
.?sku=01006G01
.?sku=634178
.?sku=634179
.?sku=634175
.?sku=634174
.?sku=634180

SEATING - CONVERTIBLE CARRIER

Notes:

Service Parts Manual Page L-10




@ SEAT BACK ASSEMBLY includes items 16 - 21

Front of Vehicle

\C ¢

a BAG HOLDER ASSEMBLY includes items 28 - 29

Page L-11




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 b SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2-13) ...cooiiiiiieee 1
629269G0101 OYSTER
629269G0103 TAN
629269G0104 GREY
629269G0108 CUSTOM SOLID

2 i SEAT BOTTOM COVER .....oooiiiiiici e 1
71602G03 OYSTER
71602G02 GREY
71602G04 TAN

71602G05 CUSTOM SOLID

3 FOAM PADDING (SEAT BOTTOM) ...cuviiiiiicenisieeseieeseeseeeseeeeeeene 1
4 SEAT BOTTOM ...ttt 1
5 VINYL TRIM (SEAT BOTTOM) ...coviieiiiiicieieisieeeisieeeie s 1
6 HIP RESTRAINT (PASSENGER SIDE) ......coooiveiiirieieieeeeieeeeeieeeees 1
7 HIP RESTRAINT (DRIVER SIDE).......coiiiiiuririieieenineeieeseeeseieeseeeeeeeene 1
8 SEAT HINGE ..ottt 2
9 D0720G038 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG....cooovvriririirinnees 6
10 SOILING SLAB ...ttt 2
11 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ........coevieirieinnn 8
12 * FLAT STAPLE ..ottt AR
13 NYLON CLAMP (NOT ILLUSTRATED).....c.coruriiinirnineeeeneiniseneinnsesnenes 1
14

15 SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21).....cooviieiiiciiieennn. 1

625229G0101 OYSTER
625229G0103 TAN
625229G0104 GREY
625229G0108 CUSTOM SOLID

16 VINYL SEAT BACK COVER ....oovimiiiiiieiecieiee et 1

625234G01 OYSTER

625234G03 TAN

625234G04 GREY

625234G08 CUSTOM SOLID
17 PLASTIC SEAT BACK COVER ......coiiiiiiiiieieieieie e 1
18 525233 FOAM PADDING (SEAT BACK).......cuiuiirieririieiniieieieiseiesssieissiesseseiees 1
19 44266 SEAT BACK BASE ...ttt 1
20 * FLAT STAPLE ...ttt AR
21 7618G1 NYLON CLAMP (NOT ILLUSTRATED).....coourvriirnireinceeeneieeseeneenssesnenees 1

Page L-12


.?sku=71603G02
.?sku=645492
.?sku=71012G01
.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=00720G08
.?sku=17074G1
.?sku=615417
.?sku=17618G1
.?sku=17618G1
.?sku=625239
.?sku=625233
.?sku=644266
.?sku=17618G1
.?sku=17618G1

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

22

23 B05056 HEX HEAD BOLT (SS), 1/4" =20 X 1" LG ...cvvvieeieieieeeieieeiseie e 4
24 D0664G LOCK WASHER (SS), 1/4" ..ooeeeeeeeeieieieeeeeeiee s 4
25 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG...cuviiieieiieieieiseeiee e 4
26 LOCK NUT, 1/4" =20 ..o 2
27 : 5 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) .......cccoovveiiiiinnn. 1
28 BAG HOLDER BRACKET ....cocutiiuiieeiineereesinsseesessensseessseensssensssensssensanes 1
29 BAG RETAINER CLAMP ...ttt 2
30 BAG RETAINER STRAP ...ttt 1
31 RATCHET FASTENER, 1/4" X 9/16" LG ......cvvuieieieieieie e 2
32 CARRIAGE BOLT (SS), 1/4" =20 X 1 1/2" LG.cuovoiieeeerieieieeeeie e 2
33 SEAT SUPPORT BRACKET ...ttt 2

Page L-13



.?sku=605056
.?sku=00664G7
.?sku=01075G01
.?sku=11027G2
.?sku=618206
.?sku=610642
.?sku=608051
.?sku=71853G01
.?sku=16816G1
.?sku=01102G01
.?sku=71811G03

SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual Page L-14




FOR FLEET AND FREEDOM VEHICLES WITH PREMIUM SEAT OPTION

° PREMIUM SEAT BOTTOM ASSEMBLY includes items 2 - 7

Q PREMIUM SEAT BOTTOM ASSEMBLY includes items 3 - 8

N/

A e

4
Fornt of Vehicle o/ %

ég PREMIUM SEAT BOTTOM ASSEMBLY
includes items 9 - 10

\CS

Front of Vehicle

Page L-15




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PREMIUM SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7)................ 1
629269G1917 LIGHT BEIGE
2 PREMIUM SEAT BOTTOM COVER ......c.cooiiiiiiiniieieieiseseee e 1
654085G17 LIGHT BEIGE
3 17644 HIP RESTRAINT (PASSENGER SIDE) ......cooouiiiiiiiiieieieincieieeieeeeeeee. 1
4 B176435 HIP RESTRAINT (DRIVER SIDE) ........coiuiiiiieiieiriieieeeieee e, 1
5 1610G01 SEAT HINGE ..ot 2
6 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG...c.coovvveeeereieens 6
7 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG ......c.coouriciriannnee. 8
8 PREMIUM SEAT BOTTOM (INCLUDES ITEMS 9 - 10)......coveuririinnnee. 1
686151G18 MUSHROOM
686151G19 PREMIUM GRAY
686151G20 PREMIUM CUSTOM
9 645492 SEAT BOTTOM ....oouiiiiieiciiie et 1
10 1012G01 VINYL TRIM (SEAT BOTTOM) ....ouoiiiiiieiieieieiseieie e 2
11
12 PREMIUM SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 3 - 8)............... 1
629269G1918 MUSHROOM
629269G1919 GRAY
629269G1920 CUSTOM
13 PREMIUM SEAT BACK ASSEMBLY .....c.cuiiiiiiiineineieieeene e 1
654084G17 LIGHT BEIGE
14 PREMIUM SEAT BACK ASSEMBLY .....c.ooiuiiiniiieineieieeee e 1
686150G18 MUSHROOM
686150G19 GRAY
686150G20 CUSTOM
15 D0664G LOCK WASHER (SS), 1/4" ...t 4
16 B 6 HEX HEAD BOLT (SS), 1/4" =20 X 1" LG ...oeovrieeiieieieieeeieieieeeseeie s 4

Page L-16


.?sku=617644
.?sku=617645
.?sku=71610G01
.?sku=00720G08
.?sku=615417
.?sku=71012G01
.?sku=00664G7
.?sku=605056

SEATING AND BAG HOLDER - GOLF CAR

Notes:

Page L-17 Service Parts Manual




SEATING AND BAG HOLDER - GOLF CAR

Notes:

Service Parts Manual Page L-18







When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 TOW BAR RETAINER .....oooviiiiiiiieiiieieisie ettt 1
2 B37479 TOW BAR RETAINER BRACKET ..ottt 1
3 LOCK NUT, M0 = 150 ...t 2
4 HEX HEAD BOLT, 5/16" - 18 X .875" LG .....cooveeveeiieieieieeeese e 1
5
6 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) ..... 1
7 25459 TOW BAR SWIVEL ..ot 1
8 TOW BAR LATCH ..ottt 1
9 COMPRESSION SPRING (SS)....uiiieiueteeeeeee et e eee e 1
10 CUP WASHER, .84" O.D. X .20" I.D. w.eoviveeieieecieieieeeeeeeeee e, 1
11 SOCKET HEAD SHOULDER BOLT, 5/16" - 18 X .406" LG ...........c......... 1
12 D0565G8 LOCK WASHER, 5/16".......coveeviriiieieieieeissee s 1
13 ACORN NUT, 5/18" = 18 ...ercireeerieceseireieeseeeeseessse s 1
14 PIVOT PIN ..ottt 1
15 SPIROL PIN, 3MM X 22MM ..ottt 1
16 FLAT WASHER, MT0......uiiiiiiicieieiee e 2
17 D g HEX HEAD BOLT, 1/2" =20 X 3" LG....oovrieiiiecicieieieieieeeeseseese e 1
18 SPRING WASHER .....coviiiiiiiicieieieceie e 1
19 TOW BAR PIVOT ..ottt 1
20 FLAT WASHER, 5/16" ..o 2
21 1098G8 LOCK NUT, 1 3/8" = 12 ..ot 1
22 25819 WARNING DECAL (NOT ILLUSTRATED) ...c.cuieiaireieiieieieiseeeieeeene 1
23 LATCH STOP ..ottt 1
24 625814 TOW BAR WELDMENT ..ot 1
25
26
27
28
29
30
31

Page M-2


.?sku=603020
.?sku=637479
.?sku=600525
.?sku=00715G2
.?sku=625813
.?sku=625458
.?sku=617147
.?sku=20852G2
.?sku=25661G02
.?sku=13005G4
.?sku=00565G8
.?sku=00520G3
.?sku=75360G01
.?sku=608793
.?sku=75340G01
.?sku=00410G8
.?sku=75339G01
.?sku=625582
.?sku=00571G5
.?sku=11098G8
.?sku=625819
.?sku=75362G01
.?sku=625814

Front of vehicle

@ TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) includes items 33 - 48

@ TIE ROD ASSEMBLY includes items 35 - 39

Page M-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.

32 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE)

(INCLUDES ITEMS 33 = 48) ..o 1
33 TOW BAR HITCH ..ot 1
34 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 -39) ....coovoiririiiiiienes 1
35 : 5 TIE ROD LINK ..o 1
36 TIE ROD END (DRIVER SIDE).......ooiiieiiieieieiieieieieieieeeeie e 1
37 TIE ROD END (PASSENGER SIDE) .......cooviueiieieieiieieieisieie e 1
38 JAM NUT, M12 X 1.25 - 05 (DRIVER SIDE) ......ccoririricirieireeenee. 1
39 JAM NUT, M12 X 1.25 - 05 (PASSENGER SIDE) .......ccceocvcuerernnen 1
40 BEARING ..ottt 1
41 PIVOT BOLT ..ottt 1
42 THRUST BEARING ..ottt 2
43 D 5 SPRING LOCK WASHER, 3/4" ........oovoieeieieieeeeie e 1
44 D g HEX NUT, 172" = 130t 1
45 COTTER PIN, 125" X 150" ......ouiueieiieeieieieeieieseeieee s 1
46 FLAT WASHER, 1.75" O.D X 0.781" I.D....cutuiiriicieineeeceeseeeeeseeeee 1
47 CASTLE NUT, 3/4" = 16 ...iuieieeiiecieieieeeie et 1
48 LOCK NUT, 7/18" = 14 ..ot 2
49 COTTER PIN, 125" X 1.50" ...ttt 1

Page M-4


.?sku=625812
.?sku=640431
.?sku=625811
.?sku=625646
.?sku=70902G01
.?sku=70902G02
.?sku=01069G01
.?sku=01069G02
.?sku=75307G01
.?sku=75292G01
.?sku=75309G01
.?sku=00566G6
.?sku=00533G8
.?sku=10387G1
.?sku=10387G1
.?sku=75342G01
.?sku=00518G8
.?sku=00734G1
.?sku=10387G1
.?sku=10387G1

° CASUAL TOW BAR KIT includes item 2

6 CASUAL TOW BAR ASSEMBLY includes items 3 - 16

o TIE ROD ASSEMBLY includes items 5 -7

Spindle Arm

Front Axle

Front of vehicle

Page M-5




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 p25284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) ..o, 1
2 p25282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16).................... 1
3 625327 TOW BAR WELDMENT ...ttt 1
4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5-7) ..o 1
5 p25329 TIE ROD WELDMENT ..ottt 1
6 TIE ROD END (DRIVER SIDE) .......ouiiiirireiniieieieiseeceieines 1
7 D1069G01 JAM NUT, M12 = 1.25 ..o 1
8 FERRULE .....ooooiiiiiiiieceee e 1
9 14869G5 WIRE ROPE, 6" LG ..ot 1
10 SAFETY PIN ..ottt 1
1 LOCK NUT, 7/16" = 14 ..ot 1
12 COUPLING ..ot 1
13 HEX HEAD PLUG WITH HOLE, 1/4" =18 ...c.cooviierieeeeeeeee e, 1
14 14869G3 WIRE ROPE, 20" LG .....ovumieieieieieie s 1
15 FERRULE ..ottt 1
16 625820 WARNING DECAL ........oovoieiiieieieee e 1

Page M-6


.?sku=625284
.?sku=625282
.?sku=625329
.?sku=70902G01
.?sku=01069G01
.?sku=16783G1
.?sku=75068G01
.?sku=00734G1
.?sku=75060G01
.?sku=75035G02
.?sku=75067G01
.?sku=625820

Front of Vehicle

Page M-7




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 B37319 FRONT TOWBAR ASSEMBLY (INCLUDES ITEMS 1 - 13) oo, 1
2 BEARING ...ttt 1
3 THRUST BEARING ..ottt 2
4 FLAT WASHER, 1.7" O.D. X .781" L.D. ..o, 1
5 p0518GH CASTLE NUT, 3/4" = 16 ...t 1
6 COTTER PIN, .125" X 1.50" LG ..o 1
7 LOCK NUT, 3/8" = 16 ....ceeiieeciirieecieiseeieesiesei s 2
8 TIE ROD ASSEMBLY ...ttt 1
9 PIVOT BOLT, 3/4" - 16 X 3.71" LG ..o 1
10 LOCK WASHER, 3/4" ......oiiieeieieeeeieieieeeee et 1
1 HEX NUT, 172" = 131t 1
12 635632 FRONT PIVOT BAR ..ot 1
13 LOCK NUT, 7/18" = 14 et 2
14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) .......couevurierieionirieceeieieisis s 2
15
16 REAR TOWBAR RECEIVER .......cooouiiiiiiiiiieinieiee e 1
17 TRUSS HEAD TORX SCREW, 3/8" - 16 X 1.5" LG ....coooveveiriecieeiecienee, 2
18 REMOVABLE TOWBAR ASSEMBY (INCLUDES ITEMS 19 - 29) ................. 1
19 TOWBAR TONGUE WELDMENT ...c.coiuiuiiiiicirineeeeeeiseceseseseseeeeeesneenes 1
20 TOWBAR COUPLING WELDMENT ....c.ooooiiiiirieeieeicieee e 1
21
22 FLAT WASHER (SS), 1/4" ...t 1
23
24 SHOULDER BOLT, 3/8” - 16 X 2.75" LG ...cooovueveeieeieieee e 1
25 LOCK NUT, 3/8" = 16 ..ot 1
26 SELF TAPPING SCREW, M4 - 1 X 14/12MM LG.......c.oooveerirricieinnne. 1
27 685471 HITCH PIN ASSEMBLY (SHORT) ..ottt 1
28 HITCH PIN ASSEMBLY (LONG) .....ooiiiiiieieieieiesiese e 1
29 535908 TOWBAR WARNING LABEL........coouiiiiriniiiineineieieieie s 1

Page M-8


.?sku=637319
.?sku=75307G01
.?sku=75309G01
.?sku=75342G01
.?sku=00518G8
.?sku=10387G1
.?sku=11098G5
.?sku=11098G5
.?sku=625811
.?sku=75292G01
.?sku=00566G6
.?sku=00533G8
.?sku=635632
.?sku=00734G1
.?sku=31539G1
.?sku=635620
.?sku=73653G01
.?sku=635736
.?sku=635428
.?sku=635461
.?sku=00571G5
.?sku=14158G1
.?sku=11098G5
.?sku=11098G5
.?sku=637563
.?sku=641171
.?sku=635906

SUN TOP
SUN TOP KIT, 54" (TAN) includes items 4, 7

@ e SUN TOP KIT, 54" (BEIGE) includes items 5, 7

e SUN TOP KIT, 54" (BLACK) includes items 6, 7
0 STRUT SET KIT includes items 8 - 11

Q SUN TOP HARDWARE KIT includes items 12 - 25

o SUN TOP KIT, 54", (TAN), (GPS MOUNTING)
e includes items 4, 30, 58

SUN TOP KIT, 54", (BEIGE), (GPS MOUNTING)
includes items 5, 30, 58

SUN TOP KIT, 54", (BLACK), (GPS MOUNTING)
@ includes items 6, 30, 58

FRONT STRUT KIT (GPS MOUNTING)

) includes items 31, 32, 33
‘ @ REAR STRUT SET KIT, 1" includes items 59 - 60

Front of Vehicle

DETAIL C
(FRONT)

Front of Vehicle

DETAIL D
(REAR)

Front of Vehicle DETAIL A
DETAIL B

Page N-1




« =7

Front of Vehicle (8 =
\\ 5
@\ Wpe | <
et
Wr@/ /‘@‘/'\/J
9

DETAIL B

@ SUN TOP KIT, 80" (TAN) includes items 36, 38 - 41
@ SUN TOP KIT, 80" (WHITE) includes items 37 - 41

@ HARDWARE KIT includes items 42 - 57

SUNTOP

[ | 4
Front of Vehicle
% /Q
-~
/ 9 o h/

2 \//

DETAIL D
(Rear)

Front of Vehicle

(Outside Tubing
On Sun Top)

Front of Vehicle

DETAIL C
(Front)

Page N-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 SUN TOP KIT, 54" (TAN) (INCLUDES ITEMS 4, 7) (For Fleet & Freedom).... 1
2 SUN TOP KIT, 54" (BEIGE) (INCLUDES ITEMS 5, 7) (For Fleet & Freedom) 1
3 SUN TOP KIT, 54" (BLACK) (INCLUDES ITEMS 6, 7) (For Fleet & Freedom) 1
4 SUN TOP (TAN) ..ottt 1
5 SUN TOP (BEIGE) ......vuiuiveiiiieieiiieisisiseieiss s 1
6 SUN TOP (BLACK) ....cocviviiiieeieietcte ettt s 1
7 535005 STRUT SET KIT (INCLUDES ITEM 8 = 11)....ccuiiiiiiiieeeiecieiere e 1
8 FRONT STRUT ..ottt 1
9 REAR STRUT ..ottt 2
10
11 6 6 SUN TOP HARDWARE KIT (INCLUDES ITEMS 12 - 25).................. 1
12 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG ....cocvevevreeeeereeeeeee. 4
13 * FLAT WASHER, 5/16".......cuiuiuiieteieieieieseeeeeeeeeeeee e 4
14 * LOCK WASHER, 5/16" .....coveveiereeeeeeeeeeeeeeeeeeiee e en e 4
15 * SPACER, .328" 1.D. X .75" O.D. X 0.5" LG ....c.cocveverererrrerererennnn, 2
16 * FLAT WASHER, 5/16".......cueueuiteteieieiieeeeeeeeeeeeiee e 6
17 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG .veveveveveeeeeeeeeeeeeeeees 4
18 * FLAT WASHER (SS), 1/4" ....oiooeeeeeeeeeeeeeeeeeee e 8
19 * SPACER (PLASTIC), 0.28" I.D. X .56" O.D. X 0.74" LG.............. 4
20 * LOCK NUT (SS), 1/4" = 20 ..o 4
21 * END CAP, 1" SQ ..ottt 2
22 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG....c.cooveverreernrnnn. 4
23 * FLAT WASHER (SS), 5/16".......voveeeeeeeeeeeeeieeeeeeeeenen e 8
24 * TEFLON WASHER, 5/16" ......cociveveieieieieeeeeeeeceeeeeiee e 4
25 * LOCK NUT (SS), 5/16" = 18 ...ovvveeeeeeeeeeeeeeee e 4
26
27 SUN TOP KIT, 54", (TAN), (GPS MOUNTING)

(INCLUDES ITEMS 4, 30, 58) ...ocvvveeeueeeeeeeeeeeeeeeeeeeseseseessesieieeasaeesanesenanenes 1
28 SUN TOP KIT, 54", (BEIGE), (GPS MOUNTING)

(INCLUDES ITEMS 5, 30. 58) ...cvovviviieieieieiieeee et 1
29 SUN TOP KIT, 54", (BLACK), (GPS MOUNTING)

(INCLUDES ITEMS 6, 30, 58) ...ocvvveveieieieiereieeeeeeeeeeeesaeeeesae et ses e senennas 1

Page N-3



.?sku=625299G01
.?sku=625299G02
.?sku=625299G03
.?sku=625290
.?sku=625291
.?sku=625292
.?sku=635005
.?sku=625294G01
.?sku=75046G01
.?sku=625296
.?sku=625299G07
.?sku=625299G08
.?sku=625299G09

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
30 FRONT STRUT KIT (GPS MOUNTING) (INCLUDES ITEMS 31, 32, 33) 1
31 GPS MOUNTING SYSTEM (NOT ILLUSTRATED) ......coovvevririirennnnns 1
32 FRONT STRUT ..ottt 1
33 GPS MOUNTING SYSTEM (NOT ILLUSTRATED) ......cccoveevveiennane, 1
34 SUN TOP KIT, 80" (TAN) (INCLUDES ITEMS 36, 38 - 41) (For Freedom 2+2) | 1
35 SUN TOP KIT, 80" (WHITE) (INCLUDES ITEMS 37 - 41) (For Freedom 2+2) 1
36 SUN TOP (TAN), 80" .....cviiiriviircieieieeeete ettt 1
37 SUN TOP (WHITE), 80" LG ...vuviiircieirieieie ettt 1
38 FRONT STRUT ..ottt 1
39 REAR STRUT (DRIVER SIDE) ..ottt 1
40 REAR STRUT (PASSENGER SIDE).........cccoiiveiiieieieieeeeieessieesesee s 1
41 HARDWARE KIT (INCLUDES ITEMS 42 - 57) ..o, 1
42 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG ..vcvevereeeirieeeieieeeeeeeeenee, 4
43 FLAT WASHER, 5/16".......coiiiiiiieiiieieieies e, 4
44 634810 LOCK WASHER, 5/16" .......ooiueiieeiiieenieinesieseiee s eesssseesnes 4
45 SPACER, .328" 1.D. X .75" O.D. X 1/2" LG ...ecvverereeeicieeeseeeeene 2
46 FLAT WASHER, 5/16".......ciiiriiieieisiiieieine e 6
47 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG....cvvueeereeeererereencreeneneenenns 2
48 FLAT WASHER (SS), 3/8".....cuiiiueieeeeeieeneseinsseineseessseessseessseessseennees 16
49 SPACER, .75" O.D. X 2.88" LG ...ceeveveeeriireiiiieieieese s 2
50 FLAT WASHER (SS), 3/8".....ciiuiieieieieieisieeie et 2
51 LOCK NUT, 3/8" = 16 ...t 10
52 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG....ooevvveererericeee, 4
53 NYLON WASHER, 3/8".....cuiuiiiitiieieieieieiise et 4
54 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG...cvvvveeeceneeesereneenenns 2
55 24647G1 SPACER, .39" I.D. X .75" O0.D. X .29" LG ...covrirerirrenieeeeeeseeeeeeene 2
56 D s HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG...ovovvieeieieieieieiseie e, 2
57 END CAP, 1" SQ ..ottt 2
58 547636 REAR STRUT SET KIT, 1" (INCLUDES ITEMS 59 - 60).........c.cccevrereennn. 1
59 REAR STRUT ..ottt 2
60 B 5 HARDWARE KIT ..ottt 1

Page N-4


.?sku=647670
.?sku=643882G03
.?sku=625294G01
.?sku=664522G06
.?sku=634553G01
.?sku=634553G02
.?sku=602672
.?sku=27604G01
.?sku=634791
.?sku=602743
.?sku=602741
.?sku=634554
.?sku=634806
.?sku=634811
.?sku=634810
.?sku=634807
.?sku=634808
.?sku=00679G1
.?sku=18716G1
.?sku=00653G1
.?sku=00891G5
.?sku=00665G5
.?sku=00771G5
.?sku=00665G6
.?sku=19853G1
.?sku=647636
.?sku=75046G01
.?sku=625296

Front Top Q\
Strut \ -

- REAR VIEW MIRROR

Setscrew

@ REAR VIEW MIRROR KIT includes items 60 - 62

)

/@/%

Front of
Vehicle

4

FULL WINDSHIELD
@ WINDSHIELD KIT includes items 75, 91 - 93

@ WINDSHIELD KIT (2+2) includes items 75, 93, 97

@ HARDWARE KIT includes items 76 - 79

SPLIT WINDSHIELD

@ WINDSHIELD KIT, SPLIT includes items 70 - 75

@ WINDSHIELD KIT, SPLIT (2+2) includes items 70 - 75

Page N-5




WEATHER ENCLOSURE

BAG AND RAIN CURTAIN

Page N-6



WEATHER PROTECTION

Page N-7 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
59 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) .......ccccoviriueierrinennnnns 1
60 REAR VIEW MIRROR ......c.coiuiiiiiiiieieisiseieiesseseies s 1
61 19502G2 SUPPORT BRACKET w...coitiiiiiieieieeie et 1
62 PAN HEAD SCREW (SS), #8 - 32 X 5/8" LG ....ccveovevieveeievicieeeve e 1
63
64 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 = 75)....c.cninirnireereinieennenn. 1
65
66
67
68
69
70 LOWER LATCH ..ottt 2
71 GROMMET ..ottt 4
72 525230 UPPER LATCH ...ttt 2
73 71963G01 WARNING DECAL......ooitiiiniiieiieiseie et 1
74 B 3 SASH, 10" LG ..ottt 2
75 HARDWARE KIT (INCLUDES ITEMS 76 = 79) ....ovevieeeeeeeeeeeeeeeeeeene 1
76 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2" LG ...cocovvevriirinnn, 2
77 FLAT WASHER (SS), 1/4".....couiiiieieieieieieeeeieie e 4
78 G 3 RUBBER GROMMET .....oooiuiiiiiiiiiiiieieiesis e 2
79 LOCK NUT (SS), 1/4" = 20 c.oiieieeeeieieieieieiieeie e 2
80
81
82 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) ...cvcvuervree. 1
83
84
85
86
87
88
89

Page N-8


.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=625279G01
.?sku=603201
.?sku=604115
.?sku=625230
.?sku=625228
.?sku=625271
.?sku=00753G5
.?sku=01110G01
.?sku=625278
.?sku=00654G2
.?sku=625279G02

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
90 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) ...ooviiieiiiniiinnne. 1
91 * WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92)................. 1
92 * WINDSHIELD FULL ..ottt 1
93 SASH, 26" LG ...ttt 2
94
95
96 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) ..cooovvveiinnnn. 1
97 * WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98) ....... 1
98 * WINDSHIELD, FULL (2+2) ...t 1
99
100
101 WEATHER ENCLOSURE (3 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS ........ccocvveirineennn. 1
102 WEATHER ENCLOSURE (3 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .......cccocovveirienn. 1
103 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS .......cccocooviieinnn. 1
104 WEATHER ENCLOSURE (4 SIDED) (TAN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..................... 1
105 | [634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..............c...... 1
106 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN)

RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS..................... 1
107
108 BAG COVER AND RAIN CURTAIN KIT ..o 1
109
110 BAG COVER KIT (OYSTER) w..coviiiiieiiiiieieieieeie et 1
111 BAG COVER KIT (TAN) ....oviiiiiiieieiiecee e 1
112 | [625585 BAG COVER KIT (GREEN) ..ottt 1

Page N-9



.?sku=625279G03
.?sku=625227
.?sku=625279G04
.?sku=634541
.?sku=634542
.?sku=634543
.?sku=634544
.?sku=634545
.?sku=634546
.?sku=75191G01
.?sku=625581
.?sku=625583
.?sku=625585

WEATHER PROTECTION

Notes:

Service Parts Manual Page N-10



a WHEEL AND TIRE ASSEMBLY, LINKS includes items 2 - 4

e WHEEL AND TIRE ASSEMBLY, USA TRAIL includes items 3 - 4, 9

m WHEEL AND TIRE ASSEMBLY, KENDA includes items 12 - 14

@ WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE includes items 4, 17, 18
@ ALLOY WHEEL AND TIRE ASSEMBLY includes items 22 - 24

FRONT REAR

Page P-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 WHEEL AND TIRE ASSEMBLY, LINKS

18 X 8.5 - 8 (INCLUDES ITEMS 2 - 4) ...t 4
2 TIRE, CARLISLE LINKS ..ottt 1
3 WHEEL RIM (4 LUG) ..ottt 1
4 VALVE STEM ...ttt 1
5 LUG NUT, 1727 = 20 ...ttt s 16
6 SPINDLE CAP ...ttt 2
7 MOLDED DUST CAP ..ottt 2
8 P8842G0 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 3 -4, 9) ....... 2
9 P8764G08 TIRE, USA TRAIL ..ottt 1
10 LUG NUT, 1/2" = 20 ..ttt 8
11 52255 WHEEL AND TIRE ASSEMBLY, KENDA (INCLUDES ITEMS 12 - 14) ............. 2
12 552989 TIRE, 18 X 8.5 - 8, BPLY (KENDA) ..ot 1
13 WHEEL, 8 X 7 ..ttt ettt 1
14 6 3 VALVE STEM ..ottt 1
15 LUG NUT, 1/27 = 20 ..ttt 8
16 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE

18 X 8.5 - 8 (INCLUDES ITEMS 4, 17, 18).....ucvceieeeeeireisecenceneseeeeeeneesnee e 2
17 KENDA TIRE, HOLE = N = ONE ......oiiiiiiiiiiiieieieeeie e 1
18 612770 WHEEL, MONITOR 8" ......oiiuiiiiiiiieieieie e 1
19 LUG NUT, 1727 = 20 ..o 8
20
21 b g ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) .............. 4
22 b 3 TIRE, TOUR MAX, 205/ 50 = 10....ccuiuirereeeeeeeineesesensseeeeeeesssssssseesseenns 1
23 635727 ALLOY WHEEL ...ttt 1
24 VALVE STEM ...ttt 1
25 ALLOY WHEEL LUG NUT, 1/2” = 20 ...ttt 16
26 ALLOY WHEEL CAP ..ottt 4
27 HUBCAP (GOLD)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018)................. 4
28 6 3 HUBCAP (SILVER)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018)................. 4
29 WHEEL COVER (METALLIC GOLD)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018)........c.cccceven.. 4
30 565144 WHEEL COVER (METALLIC GOLD)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018)........ccccccevnn.. 4

Page P-2


.?sku=28757G01
.?sku=28764G01
.?sku=28759G01
.?sku=11657G2
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=12091G2
.?sku=74175G01
.?sku=28842G01
.?sku=28764G06
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=652255
.?sku=652989
.?sku=614621
.?sku=643948
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=612772
.?sku=612771
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=14723G1
.?sku=635726
.?sku=601768
.?sku=601767
.?sku=605310
.?sku=601353
.?sku=615617
.?sku=615618
.?sku=665149
.?sku=665144

WHEELS AND TIRES

Notes:

Page P-3 Service Parts Manual







A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor,an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_634464_MODEL PAGE_19AUG2013.pdf
	SERVICE PARTS MANUAL
	48V ELECTRIC POWERED GOLF CARS
	TXT FLEET
	TXT FREEDOM
	TXT SHUTTLE 2+2
	STARTING MODEL YEAR 2014


	BATTERY PROLONGED STORAGE
	BATTERY DISPOSAL

	SP_634464_HOW TO USE_19AUG2013.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634464_BATTERY CHARGER_19AUG2013.pdf
	1 632874 48V BATTERY CHARGER, 3 METER CORD 1
	2 632877 48V BATTERY CHARGER, 5.5 METER CORD 1
	3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) 1
	1 632881 WORLD CHARGER, 48V, 3 METER CORD 1
	2 632882 WORLD CHARGER, 48V, 5.5 METER CORD 1
	3 605834 NYLON CLAMP, 36" (NOT ILLUSTRATED) 2

	SP_634464_D-BRAKES_19AUGUST 2013.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE, 37.06" (DRIVER SIDE) 1
	26 624691 BRAKE CABLE, 46.81" (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G01 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_E-ELECTRICAL_16AUGUST2013.pdf
	1 *** BATTERY, 8V - T8V ........................................................................................ 6
	2 *** BATTERY, 8V - T8V, HYDROLINK 6
	3 *** BATTERY, US, 8V 6
	4 *** BATTERY, US, 8V, FLOWRITE 6
	5 *** BATTERY, 8V - T890, HYDROLINK 6
	6 *** BATTERY, 8V - T890 6
	7
	8
	9 01101G01 HOLD DOWN BOLT (SS), 5/16" - 18 2
	10 612867 BATTERY RETAINER 1
	11 11027G1 LOCK NUT, 5/16" - 18 2
	12 613236 6 AWG WIRE, BLUE, 380MM (15") 4
	13 613237 6 AWG WIRE, BLUE, 150MM (5.90") 1
	14 00702G2 HEX NUT, 5/16" - 18 12
	15 17618G1 NYLON CLAMP AR
	16
	17 624514G01 FNR SWITCH 1
	18 628027 FNR SWITCH HOLDER 1
	19 18436G1 PLASTIC RIVET 2
	20 00993G01 LOCK WASHER, SILICON BRONZE, 5/16" 2
	21 28418G01 HEX NUT, 5/16" - 18, BRASS 2
	22 620422 SPEED SENSOR, 48V 1
	23 73277G01 RETAINING RING 1
	24 00993G02 LOCK WASHER, SILICON BRONZE, 1/4" 2
	25 28418G02 FLANGED LOCK NUT, 1/4" - 20 2
	26 10570G11 RIVET (SS), 3/16" X 0.70" 1
	27 27327G02 TWISTED CABLE CLAMP 1
	28 71055G01 RIVET, 3/16" (ALUMINUM) 4
	29 613304 CHARGER RECEPTACLE, DELTA - Q, 48V 1
	30 * CHARGER HARNESS 1
	31 625805 MAIN HARNESS, 48V 1
	32 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	33 33639GXX KEY SWITCH (WITH LIGHTS) 1
	34 18602G1 KEY SWITCH 1
	35 17955G1 KEY SWITCH (GROUP KEYS) 1
	36 00568G6 LOCK WASHER, 3/4" 1
	37 17137G1 FACE NUT, 3/4" - 20 1
	38 625242 DECAL, CENTER COMPARTMENT WITH LIGHTS 1
	39 00438G6 HEX HEAD CAP BOLT, 5/16" - 18 X 3/4" LG 2
	40 11027G1 FLANGED HEX NUT, 5/16" - 18 2
	41 613271 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	42 01041G01 RIVET, 5/32" DIA 2
	43 625267 DECAL, CENTER COMPARTMENT, KEY SWITCH, ON - OFF 1
	44 628022 CENTER COMPARTMENT 1
	45 631104 CENTER COMPARTMENT WITH SOC 1
	46 33636G05 STATE OF CHARGE METER (SOC) 1
	47 25978G74 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED) 1
	48 625243 DECAL, CENTER COMPARTMENT WITH LIGHTS AND SOC 1
	49 625268 DECAL, CENTER COMPARTMENT, ON - OFF AND SOC 1
	50 74018G01 SOC HARNESS (NOT ILLUSTRATED) 1
	51 625224 CENTER COMPARTMENT DIVIDER 1
	52 628019 SAFETY LABEL, PVT CONSOLE 1
	53
	54 606947 BATTERY TERMINAL COVER 6
	55 604884 DC/DC CONVERTER 1
	56 632372 TAPPING SCREW, #10 - 32 X 3/4" LG 4
	57 633303 DC/DC CONVERTER BRACKET 1
	58 605888 DC/DC CONVERTER HARNESS 1
	59 16816G5 RATCHET RIVET, 0.187" X 0.550 (NOT ILLUSTRATED) 1
	60 00414G6 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 2
	61 00559G7 FLAT WASHER, 1/4” 4
	62 00891G2 LOCK NUT, 1/4" - 20 2
	63 32860G1 HORN 1
	64 17318G1 HORN MOMENTARY SWITCH 1
	65 27068G01 HORN SWITCH BOOT 1
	66 608397 HORN PLATE 1
	67 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	68 17318G2 HORN SWITCH CAP AND NUT 1
	69 00414G5 HEX HEAD CAP BOLT, 1/4" - 20 X 5/8" LG 1
	70 00559G7 FLAT WASHER, 1/4” 1
	71 14390G4 LOCK NUT, 1/4" - 20 1
	72
	73
	74 01041G01 RIVET, 5/32" DIA 2
	75 22674G1 FUSE BLOCK 1
	76 18392G1 FUSE, 15 AMP 3
	77 75113G02 HOUR METER ASSEMBLY KIT ((INCLUDES ITEMS 78 - 80) 1
	78 10570G11 RIVET (SS), 3/16" X 0.70 2
	79 75117G01 HOUR METER HARNESS 1
	80 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 81 - 83) 1
	81 620133 HOUR METER 1
	82 74716G01 BRACKET 1
	83 74696G01 RETAINER CLIP 1
	84 75107G02 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 85 - 89) 1
	85 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	86 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	87 17618G1 NYLON CLAMP 2
	88 20965G3 STEERING COLUMN COVER 1
	89 21640G1 FLASHER UNIT 1
	90
	91 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 93 - 99) 1
	92 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 93 - 98, 100) 1
	93 74004G01 HEADLIGHT BULB 1
	94 604539 TURN SIGNAL BULB 1
	95 * BULB RETAINER 1
	96 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14 1
	97 607487 TURN SIGNAL WIRE HARNESS 1
	98 615459 COLLAR 1
	99 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	100 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	101 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	102 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	103 626275 CLIP 2
	104 626276 CLIP 2
	105 626277 CLIP 2
	106 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	107 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	108 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	109 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 95) 2
	110 21759G1 TAILLIGHT BULB 1
	111 00513G4 PHILLIPS PAN HEAD SCREW, #8 X 1.5" LG 4
	112 71425G01 TAPPING SCREW, #8 - 18 X 0.75 8
	113 71364G02 "J" SPEED NUT, #8 8
	114 14601G11 RIVET, 3/16" X 9/16" LG 4
	115
	116
	117
	118
	119 71102G01 HEX HEAD CAP BOLT, 1/4" - 20 X 3/4" LG 4
	120 71102G03 HEX HEAD CAP BOLT, 1/4" - 20 X 1.15" LG 4
	121
	122 605967 DC/DC CONVERTER KIT (INCLUDES ITEMS 55 - 59, 123 - 125) 1
	123 00438G6 HEX HEAD CAP BOLT, 5/16" -18 X 3/4" LG 2
	124 01110G01 FLAT WASHER, 1/4" 2
	125 11098G6 LOCK NUT, 5/16" - 18 2
	126
	127 31539G1 NYLON CLAMP (NOT ILLUSTRATED) AR
	128 625806 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	129 634271 SOC JUMPER HARNESS (NOT ILLUSTRATED) 1
	130 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED) 1
	131
	132
	133
	134 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	135 71078G01 12V POWER OUTLET 1
	136 633988 HARNESS, 12V POWER OUTLET 1
	137 71055G01 RIVET, 3/16 DIA 2
	138
	139 632275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 140 - 141) 1
	140 632278 MANIFOLD, 8V, TWIST-IN 6
	141 614457 SNAKE, HYDROLINK 1
	142 632276 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 143 - 144) 1
	143 632277 MANIFOLD, 8V, TWIST-IN 6
	144 614457 SNAKE, HYDROLINK 1
	145
	146
	147 633680 USB CHARGER PORT, 5V, 1A 1
	148 633682 HARNESS, USB CHARGER 1
	149 634276 USB JUMPER HARNESS 1

	SP_634464_F_ESC_16AUGUST 2013.pdf
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	ELECTRONIC SPEED CONTROL
	1 612756 ELECTRONIC SPEED CONTROL ASSEMBLY, 48V (INCLUDES ITEMS 2 - 13) 1
	2 612632 CONTROLLER, 48V 1
	3 71102G01 HEX HEAD WASHER BOLT, 1/4" - 20 X 3/4" LG 3
	4 73471G01 HEAT SINK 1
	5 73296G01 HEX HEAD BOLT, 8MM X 16MM 3
	6 00565G8 LOCK WASHER, 5/16" 3
	7 00559G8 FLAT WASHER, 5/16" 3
	8 73190G01 THERMAL MOUNTING PAD 1
	9 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	10 617612 POWER WIRE HARNESS, DC 1
	11 620437 6 AWG BLUE WIRE, 675MM 1
	12 620432 6 AWG GREEN WIRE, 400MM 1
	13 612753 COVER ASSEMBLY (INCLUDES ITEMS 14 - 21) 1
	14 73482G01 COVER (WITH GASKET) 1
	15 613048 LABEL (TOW SWITCH) 1
	16 73125G01 TOGGLE SWITCH WITH SEAL (INCLUDES ITEMS 17 & 18) 1
	17 * BINDING HEAD SCREW, #5 - 40 4
	18 * HEX NUT, 15/32" - 32 1
	19 73139G01 SEALED NUT, 15/32" - 32 1
	20 73138G02 WIRE HARNESS (TOW SWITCH) 1
	21 17618G1 WIRE TIE 1
	22
	23
	24
	25 613104 SOLENOID ASSEMBLY (INCLUDES ITEMS 26 - 32) 1
	26 73057G01 BRACKET 1
	27 607592 4AWG GREEN WIRE ASSEMBLY, 28" 1
	28 620430 RESISTER ASSEMBLY 500 OHM 1
	29 00414G5 HEX HEAD BOLT 1/4" - 20 X 5/8" LG 2
	30 01110G01 FLAT WASHER, 1/4" 2
	31 11027G2 FLANGED NUT, 1/4" - 20 2
	32 612711 SOLENOID, 48V (INCLUDES ITEMS 33 - 36) 1
	33 00544G4 LOCK NUT, 5/16" - 24 2
	34 00565G8 LOCK WASHER, 5/16" 2
	35 00565G5 LOCK WASHER, #10 2
	36 00526G4 LOCK NUT, #10 - 32 2
	37 73049G01 COVER 1
	38 16469G1 FLAT FENDER WASHER, 1/4" 1
	39 00114G6 HEX HEAD WASHER BOLT, 1/4" - 14 X 3/4" LG 1


	SP_634464_H-MOTOR_19AUG2013.pdf
	1 624105 MOTOR 48V (INCLUDES ITEMS 2 - 10) 1
	2 625886 COMMUTATOR END HEAD 1
	3 626171 ARMATURE 1
	4 626172 FRAME AND FIELD ASSEMBLY 1
	5 625884 BRUSH BOX ASSEMBLY 1
	6 73120G03 BRUSH SPRING 4
	7 73120G25 BRUSH AND TERMINAL SERVICE KIT 1
	8 73120G06 RETAINING RING 1
	9 73120G07 BEARING 1
	10 625885 COVER 1
	11 73277G01 RETAINING RING, 1.66" 1
	12 73328G01 SPEED SENSOR MAGNET 1
	13 01037G02 PAN HEAD TORX SCREW, #10-32 X 1/2" LG 1
	14 620422 SPEED SENSOR HARNESS 1
	15 24261G1 BUMPER SPLINE 1
	16 624109 O-RING, 1 1/2" O.D X 1 3/8" I.D 1

	SP_634464_J-REAR AXLE_19AUG2013.pdf
	1 73500G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 614209 AXLE SHAFT (PASSENGER SIDE) 1
	3 614208 AXLE SHAFT (DRIVER SIDE) 1
	4 620348 DIFFERENTIAL COVER 1
	5 620347 RUBBER PLUG 1
	6 15558G1 FLANGED BOLT, 5/16" - 18 X 3/4" LG 10
	7 73050G01 VENT 1
	8 624110 PLUG 3
	9 72763G02 SCUFF GUARD 1
	10
	11 24261G1 SPLINE BUMPER (SEE ELECTRIC MOTOR) 1
	12 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 3
	13 00664G7 LOCK WASHER, 1/4" 3
	14 01110G01 FLAT WASHER 1/4" 3

	SP_634464_K-REAR SUSPENSION_19AUG2013.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER BUSHING 8
	4 00532G6 HEX JAM NUT, 3/8" - 24 4
	5 10044G01 VINYL CAP 4
	6 634528 REAR LEAF SPRINGS (REPLACE LEFT & RIGHT SPRINGS SIMULTANEOUSLY) 2
	7 74207G03 LEAF SPRING, 4 LEAF 2
	8 72618G01 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 8
	11
	12 70289G02 SPLIT STEEL SPACER 4
	13 624030 FLANGED BUSHING 12
	14 70290G02 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 LOCK NUT, 3/8" - 16 2

	SP_634464_M-TOW BAR_19AUG2013.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 625816 BACKING PLATE 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 28 - 43) 1
	28 625810 TOW BAR HITCH 1
	29 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 30 - 34) 1
	30 625646 TIE ROD LINK 1
	31 70902G01 TIE ROD END (DRIVER SIDE) 1
	32 70902G02 TIE ROD END (PASSENGER SIDE) 1
	33 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	34 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	35 75307G01 BEARING 1
	36 75292G01 PIVOT BOLT 1
	37 75309G01 THRUST BEARING 2
	38 00566G6 SPRING LOCK WASHER, 3/8" 1
	39 00533G8 HEX NUT, 1/2" - 13 1
	40 10387G1 COTTER PIN, 0.125" X 1.50" 1
	41 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	42 00518G8 CASTLE NUT, 3/4" - 16 1
	43 00734G1 LOCK NUT, 7/16" - 14 2
	44 10387G1 COTTER PIN, 0.125" X 1.50" 1

	SP_634464_N-WEATHER PROTECTION_19AUG2013.pdf
	1 625299G01 SUN TOP KIT (INCLUDES ITEMS 2 - 5) 1
	2 625290 SUN TOP (TAN) 1
	3 625294 FRONT STRUT 1
	4 75046G01 REAR STRUT 2
	5 625296 HARDWARE KIT (INCLUDES ITEMS 6 - 19) 1
	6 * HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	7 * FLAT WASHER, 5/16" 4
	8 * LOCK WASHER, 5/16" 4
	9 * SPACER, 0.328" ID X 0.75" OD X 0.5" LG 2
	10 * FLAT WASHER, 5/16" 6
	11 * HEX HEAD BOLT, 1/4" - 20 X 2 1/2" LG 4
	12 * FLAT WASHER (SS), 1/4" 8
	13 * SPACER (PLASTIC), 0.28" ID X 0.56" OD X 0.74" LG 4
	14 * LOCK NUT (SS), 1/4" - 20 4
	15 * END CAP, 1" SQ 2
	16 * HEX HEAD BOLT (SS), 5/16" - 18 X 1 3/4" LG 4
	17 * FLAT WASHER (SS), 5/16" 8
	18 * TEFLON WASHER, 5/16" 4
	19 * LOCK NUT (SS), 5/16" - 18 4
	20
	21
	22 625299G02 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 23) 1
	23 625291 SUN TOP (OYSTER) 1
	24 625299G03 SUN TOP KIT (INCLUDES ITEMS 3 - 5, 25) 1
	25 625292 SUN TOP (BLACK) 1
	26
	27 634553G01 SUN TOP KIT (INCLUDES ITEMS 28 - 32) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29 634791 FRONT STRUT 1
	30 602743 REAR STRUT (DRIVER SIDE) 1
	31 602741 REAR STRUT (PASSENGER SIDE) 1
	32 634554 HARDWARE KIT (INCLUDES ITEMS 33 - 48) 1
	33 634806 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	34 634811 FLAT WASHER, 5/16" 4
	35 634810 LOCK WASHER, 5/16" 4
	36 634807 SPACER, 0.328" ID X 0.75" OD X 1/2" LG 2
	37 634808 FLAT WASHER, 5/16" 6
	38 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG 2
	39 00679G1 FLAT WASHER (SS), 3/8" 16
	40 18716G1 SPACER, 0.75" OD X 2.88" LG 2
	41 00653G1 FLAT WASHER (SS), 3/8" 2
	42 00891G5 LOCK NUT, 3/8" - 16 10
	43 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	44 00771G5 NYLON WASHER, 3/8" 4
	45 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	46 24647G1 SPACER, 0.39" ID X 0.75" OD X 0.29" LG 2
	47 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	48 19853G1 END CAP, 1" SQ 2
	49
	50 634553G02 SUN TOP KIT (INCLUDES ITEMS 29 - 32, 51) 1
	51 27604G01 SUN TOP (WHITE), 80" LG 1
	52
	53
	54
	55
	56
	57
	58
	59 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 60 - 62) 1
	60 19496G1 REAR VIEW MIRROR 1
	61 19502G2 SUPPORT BRACKET 1
	62 19527G1 SCREW (SS), #8 - 32 X 5/8" LG 1
	63
	64 625279G01 WINDSHIELD KIT, SPLIT (INCLUDES ITEMS 70 - 75) 1
	65
	66
	67
	68
	69
	70 603201 LOWER LATCH 2
	71 604115 GROMMET 4
	72 625230 UPPER LATCH 2
	73 71963G01 WARNING DECAL 1
	74 625228 SASH, 10" LG 2
	75 625271 HARDWARE KIT (INCLUDES ITEMS 76 - 79) 1
	76 00753G5 PHILLIPS TRUSS HEAD MACHINE SCREW, 1/4" - 20 X 2" LG 2
	77 01110G01 FLAT WASHER (SS), 1/4" 4
	78 625278 RUBBER GROMMET 2
	79 00654G2 LOCK NUT (SS), 1/4" - 20 2
	80
	81
	82 625279G02 WINDSHIELD KIT, SPLIT (2+2) (INCLUDES ITEMS 70 - 75) 1
	83
	84
	85
	86
	87
	88
	89
	90 625279G03 WINDSHIELD KIT, FULL (INCLUDES ITEMS 75, 91 - 93) 1
	91 625277 WINDSHIELD ASSEMBLY, FULL (INCLUDES ITEMS 73, 92) 1
	92 625276 WINDSHIELD FULL 1
	93 625227 SASH, 26" LG 2
	94
	95
	96 625279G04 WINDSHIELD KIT, FULL (2+2) (INCLUDES ITEMS 75, 93, 97) 1
	97 634285 WINDSHIELD ASSEMBLY, FULL (2+2) (INCLUDES ITEMS 73, 98) 1
	98 634234 WINDSHIELD, FULL (2+2) 1
	99
	100
	101 634541 WEATHER ENCLOSURE (3 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	102 634542 WEATHER ENCLOSURE (3 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	103 634543 WEATHER ENCLOSURE (3 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITH WINDSHIELDS 1
	104 634544 WEATHER ENCLOSURE (4 SIDED) (TAN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	105 634545 WEATHER ENCLOSURE (4 SIDED) (OYSTER) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	106 634546 WEATHER ENCLOSURE (4 SIDED) (HUNTER GREEN) RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS 1
	107
	108 75191G01 BAG COVER AND RAIN CURTAIN KIT 1
	109
	110 625581 BAG COVER KIT (OYSTER) 1
	111 625583 BAG COVER KIT (TAN) 1
	112 625585 BAG COVER KIT (GREEN) 1

	SP_634464_P-WHEELS AND TIRES_19AUG2013.pdf
	1 28757G01 WHEEL AND TIRE ASSEMBLY, LINKS 18 X 8.5 - 8 (INCLUDES ITEMS 2 - 4) 4
	2 28764G01 TIRE, CARLISLE LINKS 1
	3 28759G01 WHEEL RIM (4 LUG) 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2" - 20 16
	6 12091G2 SPINDLE CAP 2
	7 74175G01 MOLDED DUST CAP 2
	8
	9
	10 28842G01 WHEEL AND TIRE ASSEMBLY, SURE TRAIL 18.5 X 8.5 - 8 (INCLUDES ITEMS 3 - 4, 11) 2
	11 28764G06 TIRE, USA TRAIL 1
	12 14723G1 LUG NUT, 1/2" - 20 8
	13
	14
	15 612772 WHEEL AND TIRE ASSEMBLY, HOLE - N - ONE 18 X 8.5 - 8 (INCLUDES ITEMS 4, 16 - 17) 2
	16 612771 KENDA TIRE, HOLE - N - ONE 1
	17 612770 WHEEL, MONITOR 8" 1
	18 14723G1 LUG NUT, 1/2" - 20 8
	19
	20
	21 600599 ALLOY WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 22 - 24) (FREEDOM ONLY) 4
	22 601768 TIRE, TOUR MAX, 205 / 50 - 10 1
	23 601766 ALLOY WHEEL 1
	24 601767 VALVE STEM 1
	25 605310 ALLOY WHEEL LUG NUT, 1/2" - 20 16
	26 601353 ALLOY WHEEL CAP 4
	27 615617 HUBCAP (GOLD) 4
	28 615618 HUBCAP (SILVER) 4

	SP_634464_E-ELECTRICAL_24DEC2013.pdf
	1 *** BATTERY, 8V - T8V ........................................................................................ 6
	2 *** BATTERY, 8V - T8V (HYDROLINK) 6
	3 *** BATTERY, US, 8V 6
	4 *** BATTERY, US, 8V (FLOWRITE) 6
	5 *** BATTERY, 8V - T890 (HYDROLINK) 6
	6 *** BATTERY, 8V - T890 6
	7
	8
	9 01101G01 HOLD DOWN BOLT (SS), 5/16" - 18 2
	10 612867 BATTERY RETAINER 1
	11 11027G1 LOCK NUT, 5/16" - 18 2
	12 613236 6 AWG WIRE, BLUE, 380MM (15") 4
	13 613237 6 AWG WIRE, BLUE, 150MM (5.90") 1
	14 00702G2 HEX NUT, 5/16" - 18 12
	15 17618G1 NYLON CLAMP A/R
	16
	17 624514G01 F-N-R SWITCH 1
	18 628027 F-N-R SWITCH HOLDER 1
	19 18436G1 RIVET (PLASTIC) 2
	20 00993G01 LOCK WASHER, SILICON BRONZE, 5/16" 2
	21 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	22 620422 SPEED SENSOR, 48V 1
	23 73277G01 RETAINING RING 1
	24 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 2
	25 28418G02 FLANGED LOCK NUT, 1/4" - 20 2
	26 10570G11 RIVET (SS), 3/16" X .70" 1
	27 27327G02 TWISTED CABLE CLAMP 1
	28 71055G01 RIVET (ALUMINUM), 3/16" 4
	29 613304 CHARGER RECEPTACLE, DELTA - Q, 48V 1
	30 * CHARGER HARNESS 1
	31 625805 MAIN HARNESS, 48V 1
	32 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	33 11027G1 FLANGED HEX NUT, 5/16" - 18 2
	34
	35
	36 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	37 71102G03 HEX HEAD BOLT, 1/4" - 20 X .90" LG 4
	38
	39
	40 606947 BATTERY TERMINAL COVER 6
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	51 33639GXX KEY SWITCH (WITH LIGHTS) 1
	52 18602G1 KEY SWITCH 1
	53 17955G1 KEY SWITCH (GROUP KEYS) 1
	54 00568G6 LOCK WASHER, 3/4" 1
	55 17137G1 FACE NUT, 3/4" - 20 1
	56 625242 DECAL, CENTER COMPARTMENT WITH LIGHTS 1
	57 613271 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	58 01041G01 RIVET, 5/32" DIA 2
	59 625267 DECAL, CENTER COMPARTMENT, KEY SWITCH, ON - OFF 1
	60 628022 CENTER COMPARTMENT 1
	61 631104 CENTER COMPARTMENT WITH SOC 1
	62 33636G05 STATE OF CHARGE METER (SOC) 1
	63 25978G74 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED) 1
	64 625243 DECAL, CENTER COMPARTMENT WITH LIGHTS AND SOC 1
	65 625268 DECAL, CENTER COMPARTMENT, ON - OFF AND SOC 1
	66 74018G01 SOC HARNESS (NOT ILLUSTRATED) 1
	67 625224 CENTER COMPARTMENT DIVIDER 1
	68 628019 SAFETY LABEL, PVT CONSOLE 1
	69
	70
	71 604884 DC/DC CONVERTER 1
	72 632372 TAPPING SCREW, #10 - 32 X 3/4" LG 4
	73 633303 DC/DC CONVERTER BRACKET 1
	74 605888 DC/DC CONVERTER HARNESS 1
	75 16816G5 RATCHET RIVET, .187" X .550 (NOT ILLUSTRATED) 1
	76 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	77 00559G7 FLAT WASHER, 1/4” 4
	78 14390G4 LOCK NUT, 1/4" - 20 2
	79
	80
	81 605967 DC/DC CONVERTER KIT (INCLUDES ITEMS 71 - 75, 82 - 84) 1
	82 00438G6 HEX HEAD BOLT, 5/16" -18 X 3/4" LG 2
	83 01110G01 FLAT WASHER, 1/4" 2
	84 11098G6 LOCK NUT, 5/16" - 18 2
	85
	86 31539G1 NYLON CLAMP (NOT ILLUSTRATED) A/R
	87 625806 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	88 634271 SOC JUMPER HARNESS (NOT ILLUSTRATED) 1
	89 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED) 1
	90
	91
	92
	93 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	94 71078G01 12V POWER OUTLET 1
	95 633988 HARNESS, 12V POWER OUTLET 1
	96 71055G01 RIVET, 3/16" DIA 2
	97
	98
	99
	100 633680 USB CHARGER PORT, 5V, 1A 1
	101 633682 HARNESS, USB CHARGER 1
	102 634276 USB JUMPER HARNESS 1
	103
	104
	105
	106
	107
	108
	109
	110 32860G1 HORN 1
	111 17318G1 HORN MOMENTARY SWITCH 1
	112 27068G01 HORN SWITCH BOOT 1
	113 608397 HORN PLATE 1
	114 71055G01 RIVET (ALUMINUM), 3/16" X 1" 2
	115 17318G2 HORN SWITCH CAP AND NUT 1
	116 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8" LG 1
	117 00559G7 FLAT WASHER, 1/4” 1
	118 14390G4 LOCK NUT, 1/4" - 20 1
	119
	120
	121 01041G01 RIVET (BULBEX), 5/32" 2
	122 22674G1 FUSE BLOCK 1
	123 18392G1 FUSE, 15 AMP 3
	124 75113G02 HOUR METER ASSEMBLY KIT ((INCLUDES ITEMS 125 - 127) 1
	125 10570G11 RIVET (SS), 3/16" X 0.70 2
	126 75117G01 HOUR METER HARNESS 1
	127 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 128 - 130) 1
	128 620133 HOUR METER 1
	129 74716G01 BRACKET 1
	130 74696G01 RETAINER CLIP 1
	131 75107G02 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 132 - 136) 1
	132 17867G1 TURN SIGNAL SWITCH ASSEMBLY 1
	133 32307G3 FLEX LOOM, 3/8" X 8" 1
	134 17618G1 NYLON CLAMP 2
	135 20965G3 STEERING COLUMN COVER 1
	136 21640G1 FLASHER UNIT 1
	137
	138
	139
	140
	141 602928 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 143 - 149) 1
	142 603328 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 143 - 148, 150) 1
	143 74004G01 HEADLIGHT BULB 1
	144 604539 TURN SIGNAL BULB 1
	145 * BULB RETAINER 1
	146 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14MM LG 1
	147 607487 TURN SIGNAL WIRE HARNESS 1
	148 615459 COLLAR 1
	149 * HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	150 * HEADLAMP W/O BULBS (DRIVER SIDE) 1
	151 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	152 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	153 626275 CLIP 2
	154 626276 CLIP 2
	155 626277 CLIP 2
	156 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	157 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	158 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	159 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 160) 2
	160 21759G1 TAILLIGHT BULB 1
	161 00513G4 PAN HEAD PHILLIPS SCREW, #8 X 1 1/2" LG 4
	162 71425G01 TAPPING SCREW, #8 - 18 X .75" LG 8
	163 71364G02 "J" SPEED NUT, #8 8
	164 14601G11 RIVET, 3/16" X 9/16" LG 4
	165 632275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 166 - 167) 1
	166 632278 MANIFOLD, 8V, TWIST-IN 6
	167 614457 SNAKE, HYDROLINK 1
	168 632276 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 169 - 170) 1
	169 632277 MANIFOLD, 8V, TWIST-IN 6
	170 614457 SNAKE, HYDROLINK 1

	SP_634464_M-TOW BAR_24JAN2014.pdf
	1 625284 CASUAL TOW BAR KIT (INCLUDES ITEM 2) 1
	2 625282 CASUAL TOW BAR ASSEMBLY (INCLUDES ITEMS 3 -16) 1
	3 625327 TOW BAR WELDMENT 1
	4 625328 TIE ROD ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 625329 TIE ROD WELDMENT 1
	6 70902G01 TIE ROD END (DRIVER SIDE) 1
	7 01069G01 JAM NUT, M12 - 1.25 1
	8 16783G1 FERRULE 1
	9 14869G5 WIRE ROPE, 6" LG 1
	10 75068G01 SAFETY PIN 1
	11 00734G1 LOCK NUT, 7/16" - 14 1
	12 75060G01 COUPLING 1
	13 75035G02 HEX HEAD PLUG WITH HOLE, 1/4" - 18 1
	14 14869G3 WIRE ROPE, 20" LG 1
	15 75067G01 FERRULE 1
	16 625820 WARNING DECAL 1
	1 603020 TOW BAR RETAINER 1
	2 637479 TOW BAR RETAINER BRACKET 1
	3 600525 HEX FLANGE NUT, M10 - 1.50 2
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X .8" LG 1
	5
	6 625813 TOW BAR ASSEMBLY (TOWING VEHICLE) (INCLUDES ITEMS 7 - 24) 1
	7 625458 TOW BAR SWIVEL 1
	8 617147 TOW BAR LATCH 1
	9 20852G2 COMPRESSION SPRING (SS) 1
	10 25661G02 CUP WASHER, 0.84" O.D X 0.20" I.D. 1
	11 13005G4 SOCKET HEAD BOLT, 5/16" - 18 X 0.406" LG 1
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00520G3 ACORN NUT, 5/16" - 18 1
	14 75360G01 PIVOT PIN 1
	15 608793 SPIROL PIN, 3MM X 22MM 1
	16 75340G01 FLAT WASHER, M10 2
	17 00410G8 HEX HEAD BOLT, 1/2" - 20 X 3" LG 1
	18 75339G01 SPRING WASHER 1
	19 625582 TOW BAR PIVOT 1
	20 00571G5 FLAT WASHER, 5/16" 2
	21 11098G8 LOCK NUT, 1 3/8" - 12 1
	22 625819 WARNING DECAL (NOT ILLUSTRATED) 1
	23 75362G01 LATCH STOP 1
	24 625814 TOW BAR WELDMENT 1
	25
	26
	27
	28
	29
	30
	31
	32 625812 TOW BAR HITCH ASSEMBLY (TOWED VEHICLE) (INCLUDES ITEMS 33 - 48) 1
	33 625810 TOW BAR HITCH 1
	34 625811 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 - 39) 1
	35 625646 TIE ROD LINK 1
	36 70902G01 TIE ROD END (DRIVER SIDE) 1
	37 70902G02 TIE ROD END (PASSENGER SIDE) 1
	38 01069G01 JAM NUT, M12 X 1.25" - 05 (DRIVER SIDE) 1
	39 01069G02 JAM NUT, M12 X 1.25" - 05 (PASSENGER SIDE) 1
	40 75307G01 BEARING 1
	41 75292G01 PIVOT BOLT 1
	42 75309G01 THRUST BEARING 2
	43 00566G6 SPRING LOCK WASHER, 3/8" 1
	44 00533G8 HEX NUT, 1/2" - 13 1
	45 10387G1 COTTER PIN, 0.125" X 1.50" 1
	46 75342G01 FLAT WASHER, 1.75" O.D X 0.781" I.D 1
	47 00518G8 CASTLE NUT, 3/4" - 16 1
	48 00734G1 LOCK NUT, 7/16" - 14 2
	49 10387G1 COTTER PIN, 0.125" X 1.50" 1
	TOW BAR
	1 637319 FRONT TOWBAR ASSEMBLY (INCLUDES ITEMS 1 - 13) 1
	2 75307G01 BEARING 1
	3 75309G01 THRUST BEARING 2
	4 75342G01 FLAT WASHER, 1.7" 1
	5 00518G8 CASTLE NUT, 3/4" - 16 1
	6 10387G1 COTTER PIN, .125" X 1.50" LG 1
	7 11098G5 LOCK NUT, 3/8" - 16 2
	8 625811 TIE ROD ASSEMBLY 1
	9 75292G01 PIVOT BOLT, 3/4" - 16 X 3.71" LG 1
	10 00566G6 LOCK WASHER, 3/4" 1
	11 00533G8 HEX NUT, 1/2" - 13 1
	12 635632 FRONT PIVOT BAR 1
	13 00734G1 LOCK NUT, 7/16" - 14 2
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	15
	16 635620 REAR TOWBAR RECEIVER 1
	17 73653G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 1.5" LG 2
	18 635736 REMOVABLE TOWBAR ASSEMBY (INCLUDES ITEMS 19 - 29) 1
	19 635428 TOWBAR TONGUE WELDMENT 1
	20 635461 TOWBAR COUPLING WELDMENT 1
	21 620161 SPLIT STEEL SPACER 1
	22 00675G3 WASHER (SS), 1/4" 2
	23 00560G1 FLAT WASHER, 3/8" 2
	24 00429G2 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 1
	25 11098G5 LOCK NUT, 3/8" - 16 1
	26 637563 SELF TAPPING SCREW, M4. - 1 X 14/12MM LG 2
	27 635739 SHORT TOWBAR HITCH PIN ASSEMBLY 1
	28 635740 LONG TOWBAR HITCH PIN ASSEMBLY 1
	29 635906 TOWBAR WARNING LABEL DECAL 1
	30 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2

	TOW BAR
	TOW BAR - CASUAL
	TOW BAR - CASUAL

	SP_634464_D-BRAKES_MAY2014.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624691 BRAKE CABLE (PASSENGER SIDE), 46.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 70611G02 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" -20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING, 2" LG 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_BODY_NOV2014.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 628024 BALL HOLDER (DRIVER SIDE) 1
	4 628026 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 TAPPING SOCKET SCREW, 1/4" - 20 X 1.60" LG 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	55 75459G02 GLOVE BOX (DRIVER SIDE) 1
	56 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	57
	58 634299 JACK NICKLAUS NAMEPLATE 1
	59 634297 ARNOLD PALMER NAMEPLATE 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 70046G02 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 SAND BUCKET LID 1
	40 634181 MOUNTING BRACKET 1
	41 74848G01 SAND SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 634338 MESSAGE HOLDER 1
	54 634347 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD TAPPING SCREW, #10 - 16 X 1/2" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_BODY_NOV2014.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 TAPPING SOCKET SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	55 75459G02 GLOVE BOX (DRIVER SIDE) 1
	56 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	57
	58 634299 JACK NICKLAUS NAMEPLATE 1
	59 634297 ARNOLD PALMER NAMEPLATE 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 70046G02 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 SAND BUCKET LID 1
	40 634181 MOUNTING BRACKET 1
	41 74848G01 SAND SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 634338 MESSAGE HOLDER 1
	54 634347 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD TAPPING SCREW, #10 - 16 X 1/2" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_BODY_NOV2014.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	55 75459G02 GLOVE BOX (DRIVER SIDE) 1
	56 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	57
	58 634299 JACK NICKLAUS NAMEPLATE 1
	59 634297 ARNOLD PALMER NAMEPLATE 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 70046G02 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 3 - 11) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 SAND BUCKET LID 1
	40 634181 MOUNTING BRACKET 1
	41 74848G01 SAND SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 634338 MESSAGE HOLDER 1
	54 634347 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD TAPPING SCREW, #10 - 16 X 1/2" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_L-SEATING_MAY2015.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 76414G01 SEAT BACK (WOOD) 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 629301 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 629301 SEAT BOTTOM (WOOD) 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 625231 SEAT BACK BOARD (WOOD) 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER

	SP_634464_D-BRAKES_MAR 2016.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624691 BRAKE CABLE (PASSENGER SIDE), 46.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 74535G01 BRAKE PEDAL STANDOFF 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" -20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING, 2" LG 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_ACCELERATOR_JUNE2016.pdf
	1 613163 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 43) 1
	2
	3 25853G01 PEDAL BOX AND COVER 1
	4 25854G01 INDUCTIVE THROTTLE SENSOR 1
	5 00983G01 SELF THREADING NUT, 3/16" 2
	6
	7 25857G01 PLUNGER SLEEVE 1
	8 28443G01 PLUNGER 1
	9 28444G01 PLUNGER CAM 1
	10
	11 73332G01 ACCELERATOR ROD 1
	12 00532G4 HEX NUT, 5/16" - 24 1
	13 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	14 17677G2 SPRING RETAINER, 3/8" 1
	15 73046G01 COMPRESSION SPRING 1
	16 17979G1 ACCELERATOR ROD BUSHING 1
	17 17677G1 SPRING RETAINER, 1/2" 1
	18
	19
	20 25861G02 MICRO SWITCH 1
	21 01050G01 TORX PAN HEAD PLASTITE SCREW, #4 - 20 X 5/8" LG 2
	22
	23 620418 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	24
	25
	26 00684G6 PHILLIPS TRUSS HEAD MACHINE SCREW (SS), #8 - 32 X 3/4" LG 2
	27
	28 70116G02 ACCELERATOR PEDAL BRACKET 1
	29 01051G01 PHILLIPS PAN HEAD SCREW, #8 - 16 X 1/2" LG 4
	30
	31 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35) 1
	32 652824 ACCELERATOR PEDAL 1
	33
	34 27512G01 ACCELERATOR PEDAL PAD 1
	35 16409G1 OVAL RIVET, 3/8" X 15/32" LG 6
	36
	37 17838G1 NYLON BUSHING 3
	38 74432G01 PEDAL PIVOT PIN, 4.87" LG 1
	39 12064G6 PUSH NUT, 9/32" I.D. 1
	40
	41 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	42
	43 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	44
	45 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X .8" LG 4
	46 70135G01 PEDAL PIVOT COVER 1

	SP_634464_HOW TO USE_JUNE 2016.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_634464_L-SEATING_JUNE 2016.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G17 LIGHT BEIGE 654084G18 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634464_BODY_July 2016.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53
	54 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	55 75459G02 GLOVE BOX (DRIVER SIDE) 1
	56 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	57
	58 634299 JACK NICKLAUS NAMEPLATE 1
	59 634297 ARNOLD PALMER NAMEPLATE 1
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 652254G03 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G03 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71514G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 SAND BUCKET LID 1
	40 634181 MOUNTING BRACKET 1
	41 74848G01 SAND SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 609308 MESSAGE HOLDER 1
	54 617613 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00100G4 HEX HEAD TAPPING SCREW, #10 - 16 X 1/2" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_D-BRAKES_JULY 2016.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624691 BRAKE CABLE (PASSENGER SIDE), 46.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 652355 BRAKE PEDAL SPACER 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" -20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING, 2" LG 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_D-BRAKES_AUG 2016.pdf
	BRAKES
	BRAKES
	BRAKES
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 652251G03 BRAKE PEDAL 1
	6 652253G03 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP, 10" (NOT ILLUSTRATED) AR
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE), 37.06" 1
	26 624691 BRAKE CABLE (PASSENGER SIDE), 46.81" 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM, PARK BRAKE 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 55 - 60, 63) 1
	54 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 55 - 60, 64) 1
	55 612411 BRAKE SHOE, LEADING 2
	56 612412 BRAKE SHOE, TRAILING 2
	57 612413 DUST COVER 1
	58 612415 BRAKE SPRING, BOTTOM 1
	59 612414 BRAKE SPRING, TOP 1
	60 612416 SHOE CLAMP 2
	61
	62
	63 612418 GEAR ADJUSTER (DRIVER SIDE) 1
	64 612417 GEAR ADJUSTER (PASSENGER SIDE) 1
	65
	66
	67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	68 15126G1 LOCK NUT, 5/16" - 24 8
	69 15485G1 FLAT WASHER, 1/4" 2
	70
	71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) 2
	72 18500G2 BRAKE DRUM 1
	73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	74
	75
	76 15487G1 FLAT WASHER, 1 3/8" O.D. 2
	77 612928 CASTELLATED NUT, 5/8" - 18 2
	78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	79
	80 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	81 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	82
	83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 84 - 110) 1
	84 70686G02 BRAKE PEDAL 1
	85 641748 PARK BRAKE PEDAL 1
	86
	87 70257G01 SERVICE BRAKE PAD 1
	88 70256G01 PARK BRAKE PAD 1
	89 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	90
	91 70258G03 SERVICE BRAKE PEDAL PLATE 1
	92 70682G01 PIVOT PIN 1
	93 70681G01 TORSION SPRING 2
	94 01071G01 PUSHNUT, 5/16" 2
	95 00737G8 PHILLIPS FLAT HEAD SCREW, #10 - 24 X 1" LG 4
	96 00739G1 RUBBER NUT, #10 - 24 2
	97 652355 BRAKE PEDAL SPACER 2
	98 27137G01 CONICAL SPRING 2
	99 14390G1 LOCK NUT, #10 - 24 2
	100 10606G8 MICRO SWITCH 1
	101 00645G2 PHILLIPS PAN HEAD SCREW, #6 - 32 X 1 1/4" LG 2
	102 00559G5 FLAT WASHER, #10 2
	103 00559G3 FLAT WASHER, #6 4
	104 00565G3 LOCK WASHER, #6 2
	105 00525G5 HEX NUT, #6 - 32 2
	106 13514G1 PHILLIPS PAN HEAD SCREW WITH LOCK WASHER, #6 2
	107 00642G8 FLAT WASHER, 5/16" 2
	108 14628G1 FASTON TAB 2
	109 24605G1 WIRE HARNESS, BRAKE LIGHT 1
	110 17618G1 NYLON CLAMP 2
	111 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 112 - 121) 1
	112 00532G4 HEX NUT, 1/4" -20 2
	113 629486 HEX NUT, 5/16" - 24 1
	114 28082G01 EQUALIZER BRACKET 1
	115 15121G1 FLAT WASHER, 5/16" 2
	116 17979G1 ACCELERATOR ROD BUSHING, 2" LG 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16" - 24 1
	121 612557 COMPENSATOR ROD LINK 1

	BRAKES
	BRAKES
	BRAKES
	BRAKES
	BRAKES

	SP_634464_L-SEATING_SEP2016.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G1917 LIGHT BEIGE 654084G1918 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634464_L-SEATING_SEP2016.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G1917 LIGHT BEIGE 654084G1918 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634464_BODY_FEB2017.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G5 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 5/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	54 75459G02 GLOVE BOX (DRIVER SIDE) 1
	55 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	56 634299 JACK NICKLAUS NAMEPLATE 1
	57 634297 ARNOLD PALMER NAMEPLATE 1
	58 656538 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) 1
	59 651127G01 SPLASH GUARD (DRIVER SIDE) 1
	60 651127G02 SPLASH GUARD (PASSENGER SIDE) 1
	61 656649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62) 1
	62 16816G1 RATCHET RIVET, .25" X .680" 4
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 652254G03 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G05 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 4
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71455G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37 634314 SAND BUCKET KIT (INCLUDES ITEMS 38 - 42) 1
	38 74845G01 SAND BUCKET WITHOUT LID 1
	39 74846G01 SAND BUCKET LID 1
	40 634181 MOUNTING BRACKET 1
	41 74848G01 SAND SCOOP (NOT ILLUSTRATED) 1
	42 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 609308 MESSAGE HOLDER 1
	54 617613 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1
	101 658509 COOLER KIT (INCLUDES ITEMS 102 - 104) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	102 658503 BEVERAGE COOLER 1
	103 658506 COOLER BRACKET 1
	104 659155 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_L-SEATING_AUG2018.pdf
	SEATING - CONVERTIBLE CARRIER
	1 *** FRONT SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	2 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G02 GREY 71753G04 TAN 71753G05 SPECIAL
	3 * FLAT STAPLE A/R
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 645021 SEAT BACK BASE 1
	6 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	7 71754G01 FOAM PADDING (SEAT BACK) 1
	8 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 4
	9 11027G1 LOCK NUT, 5/16" - 18 6
	10 70113G01 ADJUSTABLE BUMPER 4
	11 00560G1 FLAT WASHER, 3/8" 4
	12
	13
	14
	15 70364G01 SPACER, 8.45" X 2" 2
	16 625525 SEAT BACK SUPPORT 2
	17 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	18
	19 *** FRONT SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 32) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	20 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	21 * FLAT STAPLE (SS), 3/8" A/R
	22 * FLAT STAPLE A/R
	23 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	24 *** VINYL SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 617645 HIP RESTRAINT (DRIVER SIDE) 1
	27 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	28 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	29 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 - 14 X 1" LG 6
	30 71610G01 SEAT HINGE 2
	31 645492 SEAT BOTTOM (WOOD) 1
	32 17074G1 SOILING SLAB 2
	33
	34
	35
	36 *** REAR SEAT BACK ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 71751G03 OYSTER 71751G02 GREY 71751G04 TAN 71751G05 SPECIAL
	37
	38 625526 REAR SEAT SUPPORT WELDMENT 2
	39 628906 HEX HEAD FLANGE BOLT, #10 - 24 X 3/4" LG 2
	40 72917G01 BED LATCH ASSEMBLY 1
	41 14390G10 LOCK NUT, #10 - 24 2
	42 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 12
	43 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2.5" LG 2
	44 17838G1 NYLINER BUSHING, .5" 4
	45 00559G8 FLAT WASHER, 5/16" 2
	46 11098G6 LOCK NUT, 5/16" - 18 2
	47
	48
	49
	1 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 2 - 9) 1
	2 634185 FOOTREST HANDLE WELDMENT 1
	3
	4
	5 19859G1 SQUARE CAP TUBE, 3/4" 2
	6 610631 DECAL 1
	7 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	8 614221 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 4
	10
	11 *** FLIP FLOP SEAT BOTTOM (INCLUDES ITEMS 12 - 16) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GREY
	12 634190 DECK BOARD ASSEMBLY 1
	13 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	14 617402 SEAT STRAP 1
	15 00559G7 FLAT WASHER, 1/4" 1
	16 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 17 - 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GREY
	17 *** VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GREY
	18 617401 FOAM PADDING (SEAT BOTTOM) 1
	19 617400 SEAT BOTTOM (WOOD) 1
	20 * FLAT STAPLE (SS), 3/8" A/R
	21 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	22 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	23 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1.5" LG 6
	24 00428G8 HEX HEAD BOLT, 3/8" - 16 X 3.25" LG 2
	25 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	26 614221 FLAT WASHER, 3/8" 24
	27 00559G7 FLAT WASHER, 1/4" 4
	28 11098G5 LOCK NUT (PLASTIC), 3/8" - 16 10
	29 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	30 14390G4 LOCK NUT (PLASTIC), 1/4" - 20 4
	31 19853G1 SQUARE CAP TUBE, 1" 2
	32 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	33 71204G01 HEX HEAD BOLT, 1/4" - 20 X 7/8" LG 8
	34 634178 SEAT BACK SUPPORT 1
	35 634179 FOOTREST WELDMENT 1
	36 634175 ARMREST (REAR SEAT) 2
	37 634174 SEAT FRAME SUPPORT 2
	38 634180 SEAT FRAME WELDMENT 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 13) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GREY 629269G0108 CUSTOM SOLID
	2 *** SEAT BOTTOM COVER 1 71602G03 OYSTER 71602G02 GREY 71602G04 TAN 71602G05 CUSTOM SOLID
	3 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	4 645492 SEAT BOTTOM 1
	5 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	6 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	7 617645 HIP RESTRAINT (DRIVER SIDE) 1
	8 71610G01 SEAT HINGE 2
	9 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	10 17074G1 SOILING SLAB 2
	11 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	12 * FLAT STAPLE A/R
	13 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	14
	15 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 16 - 21) 1 625229G0101 OYSTER 625229G0103 TAN 625229G0104 GREY 625229G0108 CUSTOM SOLID
	16 *** VINYL SEAT BACK COVER 1 625234G01 OYSTER 625234G03 TAN 625234G04 GREY 625234G08 CUSTOM SOLID
	17 625239 PLASTIC SEAT BACK COVER 1
	18 625233 FOAM PADDING (SEAT BACK) 1
	19 644266 SEAT BACK BASE 1
	20 * FLAT STAPLE A/R
	21 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	22
	23 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4
	24 00664G7 LOCK WASHER (SS), 1/4" 4
	25 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG 4
	26 11027G2 LOCK NUT, 1/4" - 20 2
	27 618206 BAG HOLDER ASSEMBLY (INCLUDES ITEMS 28 - 29) 1
	28 610642 BAG HOLDER BRACKET 1
	29 608051 BAG RETAINER CLAMP 2
	30 71853G01 BAG RETAINER STRAP 1
	31 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 2
	32 01102G01 CARRIAGE BOLT (SS), 1/4" - 20 X 1 1/2" LG 2
	33 71811G03 SEAT SUPPORT BRACKET 2

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING - CONVERTIBLE CARRIER
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	50 *** REAR SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 20 - 25 AND 51 - 59) 1 74139G03 OYSTER 74139G04 TAN 74139G02 GREY 74139G05 SPECIAL
	51 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	52 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	53 76417G01 SEAT BOTTOM (WOOD) 1
	54 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1" LG 8
	55 01110G01 FLAT WASHER, 1/4" 8
	56 00664G7 LOCK WASHER, 1/4" 8
	57 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	58
	59 74140G01 VINYL TRIM (SEAT BOTTOM) 1

	SEATING - CONVERTIBLE CARRIER
	SEATING - CONVERTIBLE CARRIER
	1 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 7) 1 629269G1917 LIGHT BEIGE 629269G1918 MUSHROOM
	2 *** SEAT BOTTOM COVER 1 654085G1917 LIGHT BEIGE 654085G1918 MUSHROOM
	3 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	4 617645 HIP RESTRAINT (DRIVER SIDE) 1
	5 71610G01 SEAT HINGE 2
	6 00720G08 PHILLIPS HEAD TAPPING SCREW, #12 -14 X 1" LG 6
	7 615417 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG 8
	8
	9 *** SEAT BACK ASSEMBLY 1 654084G1917 LIGHT BEIGE 654084G1918 MUSHROOM
	10 00664G7 LOCK WASHER (SS), 1/4" 4
	11 605056 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG 4

	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR
	SEATING AND BAG HOLDER - GOLF CAR

	SP_634464_BODY_SEPT 2018.pdf
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - FRONT
	BODY - REAR
	1 628017 IP ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 628010 IP ASSEMBLY WITH COMPARTMENT 1
	3 641632G01 BALL HOLDER (DRIVER SIDE) 1
	4 641632G02 BALL HOLDER (PASSENGER SIDE) 1
	5 00614G3 PAN HEAD PHILLIPS TAPPING SCREW, #8 - 15 X 3/8" LG 4
	6 71364G02 ’J’ TYPE SPEED NUT, #8 - 15 X .198" LG 5
	7
	8 628023 CUP HOLDER 1
	9 71115G01 TRIM 2
	10 71055G01 RIVET, 3/16" X .985" DIA 11
	11 608290 PAN HEAD PHILLIPS TAPPING SCREW, #10 - 16 X 3/4" LG 5
	12 625240 SAFETY LABEL 1
	13
	14
	15
	16 619730G0XX COWL (see COLOR CODES in HOW TO USE section) 1
	17 71055G01 RIVET, 3/16" X .985" DIA 7
	18 10570G11 RIVET (SS), 3/16" X .70" 2
	19
	20 16816G2 RATCHET RIVET, .25" X .887" 2
	21
	22 619730G1XX COWL WITH OPENINGS FOR LIGHTS (see COLOR CODES in HOW TO USE section) 1
	23
	24
	25 00438G6 HEX HEAD BOLT (WITH TOP), 5/16" - 18 X 3/4" LG 2
	26 00571G2 FLAT WASHER, 5/16" 2
	27 71781G02 VINYL TAPE 2
	28 71056G01 TRUSS HEAD MACHINE SCREW (WITHOUT TOP), 5/16" - 18 X .62" LG 4
	29 00570G2 FLAT WASHER, 5/16" 4
	30
	31 624607 FRONT SHIELD 1
	32 627769 SHIELD BRACKET 1
	33 70725G02 FRONT SHIELD BRACE 2
	34 14390G4 LOCK NUT, 1/4" - 20 2
	35 01038G01 HEX WASHER HEAD SCREW, 1/4" - 20 X 11/16" LG 4
	36 15058G1 RIVET, 3/16" X .45" LG 2
	37 16469G1 FLAT WASHER, 1/4" 2
	38 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	39
	40 606405 E-Z-GO NAMEPLATE 1
	41
	42 627561 REFLECTOR (DRIVER SIDE) (FREEDOM & 2+2) 1
	43 627562 REFLECTOR (PASSENGER SIDE) (FREEDOM & 2+2) 1
	44
	45 634329 BUMPER ASSEMBLY 1
	46 625208 BUMPER BRACE 1
	47 625202 BUMPER SUPPORT WELDMENT 1
	48 627568 SOCKET HEAD TAPPING SCREW 3
	49 627565 FLAT WASHER (SS), 1/4" 3
	50 71055G01 RIVET, 3/16" X .985" DIA 2
	51 00734G1 LOCK NUT, 7/16" - 14 5
	52 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 5/8" LG 5
	53 75459G01 GLOVE BOX (DRIVER/PASSENGER SIDE) 1
	54 75459G02 GLOVE BOX (DRIVER SIDE) 1
	55 75459G03 GLOVE BOX (PASSENGER SIDE) 1
	56 634299 JACK NICKLAUS NAMEPLATE 1
	57 634297 ARNOLD PALMER NAMEPLATE 1
	58 656538 SPLASHGUARD FRONT-KIT (INCLUDES ITEMS 59 - 61) 1
	59 651127G01 SPLASH GUARD (DRIVER SIDE) 1
	60 651127G02 SPLASH GUARD (PASSENGER SIDE) 1
	61 656649 SPLASHGUARD HARDWARE KIT (INCLUDES ITEM 62) 1
	62 16816G1 RATCHET RIVET, .25" X .680" 4
	1 641260 UPPER FLOORPAN 1
	2 70451G01 LOWER FLOORPAN 1
	3 70452G01 ACCESS COVER 1
	4 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	5 637535G01 FLOORMAT 1
	6 637535G02 FLOORMAT WITH HORN HOLE (FREEDOM & 2+2) 1
	7 16816G1 RATCHET RIVET, .25" X .680" 3
	8
	9 70441G01 SEAT FRAME 1
	10 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 4
	11 652254G03 BATTERY RACK WELDMENT 1
	12
	13
	14 70244G05 SPLASH PANEL 2
	15 00715G2 HEX HEAD FLANGE BOLT, 5/16" - 18 X 4/5" LG 8
	16 72910G01 CORROSION PATCH (NOT ILLUSTRATED) 2
	17
	18 635054G02 FENDER LINER (PASSENGER SIDE) 1
	19 635054G01 FENDER LINER (DRIVER SIDE) 1
	20 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	21
	22
	23 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X .75" LG 2
	24 00559G8 FLAT WASHER, 5/8" 2
	25 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	26 11098G6 LOCK NUT, 5/16" - 18 2
	1 625272G0XX REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	2 625272G1XX REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEM 3) (see COLOR CODES in HOW TO USE section) 1
	3 624374 BAGWELL LINER 1
	4 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	5 10570G11 RIVET (SS), 3/16" X .70" LG 4
	6 10570G12 RIVET (SS), 1/4" X 9/16" LG 2
	7 633917 PLASTIC RIVET, 1/4" X 1" LG 2
	8 71320G01 ACCESS COVER 1
	9 01107G01 PAN HEAD TORX SCREW, #8 X .63" LG 5
	10 71609G01 SEAT HINGE PLATE 2
	11 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	12
	13
	14
	15 71578G01 REAR BUMPER 1
	16 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	17 00571G2 FLAT WASHER, 5/16" 4
	18 71455G01 BUMPER PLUG 4
	19 14601G17 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	20
	21
	22 71456G01 REAR BUMPER (2+2) 1
	23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	24 71554G01 ’J’ TYPE NUT RETAINER, 1/4" - 20 2
	25 71451G02 REAR BUMPER (2+2) 1
	26
	27 615239 ROCKER PANEL WITH SILL PLATE (DRIVER SIDE) 1
	28 617333 ROCKER PANEL WITH SILL PLATE (PASSENGER SIDE) 1
	29 15058G6 BLACK RIVET (ALUMINUM), 3/16" 4
	30 634161 HEXALOBULAR FLANGE BOLT, M6 - 1 X 34.5MM LG 4
	31 601476 LOCK NUT, M6 - 1 4
	32 23726G4 SPACER, 5/16" 4
	33
	34
	35 613478 DECAL (FLEET) 2
	36
	37 614386 DECAL (FREEDOM) 2
	38 625244 REAR REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	39 625246 REAR REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) (NOT ILLUSTRATED) 1
	40 627563 SIDE REFLECTORS (DRIVER SIDE) (FREEDOM & 2+2) 1
	41 627564 SIDE REFLECTORS (PASSENGER SIDE) (FREEDOM & 2+2) 1
	42
	43 614453 DECAL, 2+2 2
	44
	45 604847 GOLDEN BEAR DECAL 2
	46 604850 UMBRELLA DECAL 2
	47
	48 16816G2 RATCHET RIVET, .25" X .887" 6
	49 625210 REAR SCUFF PAD (DRIVER SIDE) 1
	50 625211 REAR SCUFF PAD (PASSENGER SIDE) 1

	BODY - MID
	BODY - REAR
	BODY - REAR
	BODY - MID
	BODY - REAR
	1 70361G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 2 - 6) 1
	2 70633G01 FOOTREST 1
	3 19859G1 END CAP, 3/4" 2
	4 19853G1 END CAP, 1" 2
	5 610630 WARNING LABEL 1
	6 640652 FOOTREST GRIPTAPE 1
	7 70362G01 RUBBER FLOOR MAT 1
	8 74126G01 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	9 74126G02 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	10 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 2
	11 00560G1 FLAT WASHER, 3/8" 10
	12 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	13 11098G5 LOCK NUT, 3/8" - 16 6
	14 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	15
	16
	17 75183G01 TWO BAG ATTACHMENT KIT (INCLUDES ITEMS 18 - 21) 1
	18 75188G01 TWO BAG ATTACHMENT 1
	19 22238G2 KNOB, 3/8" - 16 X 1 1/2" LG 1
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 75187G01 SUPPORT BRACKET 1
	22 75007G01 SIDE BASKET KIT WITH ONE BASKET (INCLUDES ITEMS 23 - 25) 1
	23 75460G01 SIDE BASKET 1
	24 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	25 00793G2 FLAT WASHER (SS), 1/4" 3
	26 75007G03 SIDE BASKET KIT WITH TWO BASKET (INCLUDES ITEMS 27 - 29) 1
	27 75460G01 SIDE BASKET 2
	28 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 6
	29 00793G2 FLAT WASHER (SS), 1/4" 6
	30
	31 75003G02 CENTER BASKET KIT (INCLUDES ITEMS 32 - 35) 1
	32 75461G01 CENTER BASKET 1
	33 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	34 00793G2 FLAT WASHER (SS), 1/4" 2
	35 01105G01 TORX SCREW (SS), #10 - 14 X 5/8" LG 2
	36
	37
	38
	39
	40
	41
	42
	43
	44 627900 CLUB & BALL WASHER KIT (INCLUDES ITEMS 45 - 48) 1
	45 * CLUB & BALL WASHER 1
	46 * CLUB & BALL WASHER WELDMENT 1
	47 * HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	48 * PAN HEAD PHILLIPS SELF TAPPING SCREW, #8 - 18 X 1" LG 3
	49
	50 28660G01 SAND BOTTLE HOLDER 1
	51 600612 SAND BOTTLE 1
	52 614191 SAND BOTTLE HARDWARE KIT (NOT ILLUSTRATED) 1
	53 609308 MESSAGE HOLDER 1
	54 617613 MESSAGE HOLDER, DOUBLE 1
	55
	56 634319 COOLER KIT (INCLUDES ITEMS 57 - 59) (FOR VEHICLES MANUFACTURED BEFORE FEBRUARY 19, 2017) 1
	57 601366 BEVERAGE COOLER 1
	58 634154 COOLER BRACKET 1
	59 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 3
	60
	61
	62 14735G1 RAKE ASSEMBLY (INCLUDES ITEMS 63 - 69) 1
	63 14736G2 RAKE HANDLE 1
	64 14737G1 RAKE 1
	65 14934G1 SPACER 1
	66 00130G8 ROUND HEAD PHILLIPS WOOD SCREW, #10 - 13 X 1" LG 1
	67 00989G06 SQUARE HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	68 11027G2 LOCK NUT, 1/4" - 20 2
	69 25885G01 RAKE HOLDER 1
	70 75335G01 FOUR BAG ATTACHMENT KIT (INCLUDES ITEMS 71 - 87) 1
	71 * TOP ASSEMBLY 1
	72 * BOTTOM ASSEMBLY 1
	73 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	74 28129G01 PUSH NUT, 5/16" 1
	75 17651G2 CLEVIS PIN, 5/16" X 1 1/8" LG 1
	76 17651G3 CLEVIS PIN, 5/16" X 1/2" LG 2
	77 00559G8 FLAT WASHER, 5/16" 3
	78 28129G01 PUSH NUT, 5/16" 3
	79 17651G1 CLEVIS PIN, 3/8" X 1 1/4" LG 2
	80 00560G1 FLAT WASHER, 3/8" 2
	81 28129G02 PUSH NUT, 3/8" 2
	82 13728G1 RUBBER BUMPER 2
	83 14601G1 RIVET, 3/16" 2
	84 00559G5 FLAT WASHER, #10 2
	85
	86
	87 75130G01 WARNING LABEL 1
	88
	89
	90
	91
	92 75109G03 ASH TRAY KIT (INCLUDES ITEMS 93 - 96) 1
	93 27731G01 ASH TRAY 1
	94 27736G01 GASKET 1
	95 75108G02 BRACKET 1
	96 00106G6 PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG 4
	97 625920 SOLAR PANEL CONTROLLER (NOT ILLUSTRATED) 1
	98 625921 SOLAR PANEL HARNESS (NOT ILLUSTRATED) 1
	99 625922 SOLAR PANEL BATTERY HARNESS (NOT ILLUSTRATED) 1
	100 625926 SOLAR PANEL (NOT ILLUSTRATED) 1
	101 658509 COOLER KIT (INCLUDES ITEMS 102 - 104) (FOR VEHICLES MANUFACTURED AFTER FEBRUARY 19, 2017) 1
	102 658503 BEVERAGE COOLER 1
	103 658506 COOLER BRACKET 1
	104 659155 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	105
	106
	107 664402 SAND BUCKET KIT (INCLUDES ITEMS 108 - 111) (FLEET & FREEDOM) 1
	108 662248 SAND BUCKET 1
	109 658506 BRACKET 1
	110 659155 TRUSS HEAD TORX SCREW, 1/4'' - 20 X 3/4'' LG 2
	111 74848G01 SCOOP 1

	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES
	BODY - ACCESSORIES

	SP_634464_E-ELECTRICAL_SEPTEMBER 2018.pdf
	1 618594 BATTERY, 8V ........................................................................................ 6
	2 618595 BATTERY, 8V (HYDROLINK) 6
	3
	4
	5 614381 BATTERY, 8V - T890 (HYDROLINK) 6
	6 614015 BATTERY, 8V - T890 6
	7
	8
	9 01101G01 TIE DOWN BOLT 2
	10 612867 BATTERY RETAINER 1
	11 11027G1 LOCK NUT, 5/16" - 18 2
	12 613236 6 AWG WIRE, BLUE, 380MM (15") 4
	13 613237 6 AWG WIRE, BLUE, 150MM (5.90") 1
	14 00702G2 HEX NUT, 5/16" - 18 12
	15 17618G1 NYLON CLAMP A/R
	16
	17 624514G01 F-N-R SWITCH 1
	18 628027 F-N-R SWITCH HOLDER 1
	19 18436G1 RIVET (PLASTIC) 2
	20 00993G01 LOCK WASHER, SILICON BRONZE, 5/16" 2
	21 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	22 620422 SPEED SENSOR, 48V 1
	23 73277G01 RETAINING RING 1
	24 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 2
	25 28418G02 FLANGED LOCK NUT, 1/4" - 20 2
	26 10570G11 RIVET (SS), 3/16" X .70" 1
	27 27327G02 TWISTED CABLE CLAMP 1
	28 71055G01 RIVET (ALUMINUM), 3/16" (FOR TXT FLEET ONLY) 4
	29 613304 CHARGER RECEPTACLE, DELTA - Q, 48V 1
	30 * CHARGER HARNESS 1
	31
	32 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	33 11027G1 FLANGED HEX NUT, 5/16" - 18 2
	34
	35
	36 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	37 71102G03 HEX HEAD BOLT, 1/4" - 20 X .90" LG 4
	38 73173G02 COVER PLATE (FOR TXT FLEET ONLY) 1
	39
	40 606947 BATTERY TERMINAL COVER 6
	41 666066 RECEPTACLE COVER (FOR TXT FREEDOM & SHUTTLE 2+2) 1
	42 676122 TROJAN HAND PUMP KIT 1
	50 18027G1 KEY SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED) 1
	51 33639GXX KEY SWITCH (WITH LIGHTS) 1
	52 18602G1 KEY SWITCH 1
	53 17955G1 KEY SWITCH (GROUP KEYS) 1
	54 00568G6 LOCK WASHER, 3/4" 1
	55 17137G1 FACE NUT, 3/4" - 20 1
	56 625242 DECAL (CENTER COMPARTMENT WITH LIGHTS) 1
	57 613271 REVERSE WARNING BUZZER (CONTINUOUS TONE) 1
	58 01041G01 RIVET, 5/32" DIA 2
	59 625267 DECAL (CENTER COMPARTMENT, KEY SWITCH, ON - OFF) 1
	60 628022 CENTER COMPARTMENT 1
	61 631104 CENTER COMPARTMENT WITH SOC 1
	62 33636G05 STATE OF CHARGE METER (SOC) 1
	63 25978G74 WIRE ASSEMBLY, RED, #18 (NOT ILLUSTRATED) 1
	64 625243 DECAL (CENTER COMPARTMENT WITH LIGHTS AND SOC) 1
	65 625268 DECAL (CENTER COMPARTMENT, ON - OFF AND SOC) 1
	66 74018G01 SOC HARNESS (NOT ILLUSTRATED) 1
	67 625224 CENTER COMPARTMENT DIVIDER 1
	68 628019 SAFETY LABEL (PVT CONSOLE) 1
	69 605967 DC/DC CONVERTER KIT (INCLUDES ITEMS 70 - 78) 1
	70 00438G6 HEX HEAD BOLT, 5/16" -18 X 3/4" LG 2
	71 632185 DC/DC CONVERTER 1
	72 632372 TAPPING SCREW, #10 - 32 X 3/4" LG 4
	73 633303 DC/DC CONVERTER BRACKET 1
	74 605888 DC/DC CONVERTER HARNESS 1
	75 16816G5 RATCHET RIVET, .187" X .550 1
	76 17618G1 NYLON CLAMP 3
	77 01110G01 FLAT WASHER, 1/4" 2
	78 11098G6 LOCK NUT, 5/16" - 18 2
	79 658058 CENTER COMPARTMENT WITH USB 1
	80 658062 CENTER COMPARTMENT WITH SOC AND USB 1
	81 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	82 00559G7 FLAT WASHER, 1/4” 2
	83 14390G4 LOCK NUT, 1/4" - 20 2
	84
	85
	86 31539G1 NYLON CLAMP (NOT ILLUSTRATED) A/R
	87 625806 ACCESSORY HARNESS (NOT ILLUSTRATED) 1
	88 634271 SOC JUMPER HARNESS (NOT ILLUSTRATED) 1
	89 634272 REVERSE BUZZER JUMPER HARNESS (NOT ILLUSTRATED) 1
	90
	91
	92
	93 634277 JUMPER HARNESS, 12V POWER OUTLET 1
	94 71078G01 12V POWER OUTLET 1
	95 633988 HARNESS, 12V POWER OUTLET 1
	96 71055G01 RIVET, 3/16" DIA 2
	97
	98
	99
	100 639384 USB PORT 1
	101 635865 USB HARNESS 1
	102 637381 JUMPER (YELLOW) 1
	103 638233 ELECTRONICS BOX 1
	104 670675G01 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED) 1
	105 670675G02 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED) 1
	106 664519G01 GPS DISPLAY UNIT, 7" (NOT ILLUSTRATED) 1
	107 664519G02 GPS DISPLAY UNIT, 10" (NOT ILLUSTRATED) 1
	108 637081G01 KEYSWITCH PLATE 1
	109
	110 32860G1 HORN 1
	111 17318G1 HORN MOMENTARY SWITCH 1
	112 27068G01 HORN SWITCH BOOT 1
	113 608397 HORN PLATE 1
	114 71055G01 RIVET (ALUMINUM), 3/16" X 1" 2
	115 17318G2 HORN SWITCH CAP AND NUT 1
	116 00414G5 HEX HEAD BOLT, 1/4" - 20 X 5/8" LG 1
	117 00559G7 FLAT WASHER, 1/4” 1
	118 14390G4 LOCK NUT, 1/4" - 20 1
	119
	120
	121 01041G01 RIVET (BULBEX), 5/32" 2
	122 22674G1 FUSE BLOCK 1
	123 18392G1 FUSE, 15 AMP 3
	124 75113G02 HOUR METER ASSEMBLY KIT ((INCLUDES ITEMS 125 - 127) 1
	125 10570G11 RIVET (SS), 3/16" X 0.70 2
	126 75117G01 HOUR METER HARNESS 1
	127 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 128 - 130) 1
	128 620133 HOUR METER 1
	129 74716G01 BRACKET 1
	130 74696G01 RETAINER CLIP 1
	131 75107G02 TURN SIGNAL SWITCH KIT (INCLUDES ITEMS 132 - 136) 1
	132 611810 TURN SIGNAL SWITCH ASSEMBLY (INCLUDES ITEMS 133) 1
	133 21640G1 FLASHER UNIT 1
	134 17618G1 NYLON CLAMP 2
	135 20965G3 STEERING COLUMN COVER 1
	136 32307G3 FLEX LOOM, 3/8" X 8" 1
	137
	138
	139
	140
	141 602928 HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 143 - 149) 1
	142 603328 HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 143 - 148, 150) 1
	143 74004G02 HEADLIGHT BULB 1
	144 676687 TURN SIGNAL BULB 1
	145 608322 BULB RETAINER 1
	146 608328 BUTTON HEAD TORX SCREW, M3 - 1.3 X 14MM LG 1
	147 607487 TURN SIGNAL WIRE HARNESS 1
	148 615459 COLLAR 1
	149 604607 HEADLAMP W/O BULBS (DRIVER SIDE) 1
	150 604609 HEADLAMP W/O BULBS (PASSENGER SIDE) 1
	151 625280 HEADLAMP BEZEL (DRIVER SIDE) 1
	152 625281 HEADLAMP BEZEL (PASSENGER SIDE) 1
	153 626275 CLIP 2
	154 626276 CLIP 2
	155 626277 CLIP 2
	156 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 6
	157 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	158 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	159 22288G1 TAILLIGHT ASSEMBLY (INCLUDES ITEM 160) 2
	160 21759G1 TAILLIGHT BULB 1
	161 00513G4 PAN HEAD PHILLIPS SCREW, #8 X 1 1/2" LG 4
	162 71425G01 TAPPING SCREW, #8 - 18 X .75" LG 8
	163 71364G02 "J" SPEED NUT, #8 8
	164 14601G11 RIVET, 3/16" X 9/16" LG 4
	165 632275 BATTERY FILL SYSTEM (TROJAN) (INCLUDES ITEMS 166 - 167) 1
	166 632278 MANIFOLD, 8V, TWIST-IN 6
	167 614457 SNAKE, HYDROLINK 1
	168 632276 BATTERY FILL SYSTEM (US BAT) (INCLUDES ITEMS 169 - 170) 1
	169 632277 MANIFOLD, 8V, TWIST-IN 6
	170 614457 SNAKE, HYDROLINK 1

	SP_634464_G-FRONT SUSPENSION AND STEERING_JAN 2019.pdf
	1 652822 FRONT AXLE 1
	2
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 13) 1
	4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 11750G2 ROLLER BEARING 2
	7 70589G01 WHEEL HUB 1
	8 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1" - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 70648G01 FLANGED BEARING 1
	12 70749G01 BEARING 1
	13 51141G1 RACE BEARING 2
	14 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 13, 15) 1
	15 70742G02 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	16
	17 602979 STEERING WHEEL 1
	18 607925 CLIPBOARD 1
	19
	20 14390G2 LOCK NUT, 5/8" - 18 1
	21 664789 WARNING LABEL (STEERING WHEEL) 1
	22
	23 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 24 - 28) 1
	24 70897G02 THREADED ROD, 24" LG 1
	25 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	26 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	27 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	28 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	29 00734G1 LOCK NUT, 7/16" - 14 2
	30
	31 685698 DECAL, MADE IN USA 1
	32
	33 00407G6 HEX HEAD BOLT 1/2" - 13 X 6" LG 2
	34 00560G3 WASHER, 1/2" 4
	35 70745G01 KING PIN TUBE 2
	36 70754G01 THRUST WASHER (SS), 1" 2
	37 14390G6 LOCK NUT, 1/2" - 13 2
	38
	39
	40 76419G01 SHOCK ABSORBER 2
	41
	42
	43 10435G1 SHOCK ABSORBER WASHER 8
	44 10194G1 RUBBER BUSHING 8
	45 00532G6 HEX NUT, 3/8" - 24 4
	46 01055G01 HEX HEAD SCREW, M8 X 1.25 LG 1
	47 00565G8 LOCK WASHER, 5/16" 1
	48
	49 70990G03 LEAF SPRING (SEE PART NUMBER ON SPRING) 2
	50 652258 SPRING PLATE 4
	51
	52 00734G1 LOCK NUT, 7/16" - 14 11
	53 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63
	64
	65
	66
	67
	68
	69
	70 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	71 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	72 70667G02 SPACER, 1.21" 2
	73 70667G04 SPACER (SHORT), 0.69" 1
	74 00532G7 HEX NUT, 7/16" - 14 1
	75 00560G2 FLAT WASHER, 7/16" 7
	76 00734G1 LOCK NUT, 7/16" - 14 3
	77 70997G01 COVER 1
	78 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	79 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 80 - 90) 1
	80 00565G8 LOCK WASHER, 5/16" 1
	81 01055G01 HEX HEAD SCREW, M8 X 1.25 LG 1
	82 70610G03 STEERING COLUMN 1
	83 28569G01 STEERING COLUMN BUSHING 1
	84 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	85 70607G01 STEERING SHAFT 1
	86 70580G01 INTERMEDIATE SHAFT 1
	87 70751G01 RETAINING RING (INTERNAL) 1
	88 70888G01 RETAINING RING (EXTERNAL) 1
	89 15112G1 BALL BEARING 1
	90 70887G01 WAVE WASHER 1
	91 00879G1 LOCK WASHER, 3/8" 4
	92 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	1 70964G01 RACK AND PINION UNIT (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER & BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1

	SP_634464_HOW TO USE_SEPT 2019.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL




